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History of this test report

Report No. Version Description Issue Date

FR220103001C 01 Initial issue of report Jul. 22, 2022

1. Revise section 3.2.8
FR220103001C 02 Aug. 03, 2022
2. Revise Appendix B and Appendix C
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
- 15.247(a)(2) 6dB Bandwidth - See Note
- 2.1049 99% Occupied Bandwidth - See Note
3.1 15.247(b) Power Output Measurement Pass -
- 15.247(e) Power Spectral Density - See Note
Conducted Band Edges - See Note
. 15.247(d)
Conducted Spurious Emission - See Note
. . 0.62 dB
3.2 15.247(d) Rad'atedSBirr‘guEsdgemsi;?gnRad'ated Pass |under the limit at
P 4874.000 MHz
21.77 dB
3.3 15.207 AC Conducted Emission Pass under the limit at
22.625 MHz
15.203 & :
3.4 15.247(b) Antenna Requirement Pass -

Note: The module (FCC ID: 2AVDZCM27) inside the host (Model: LU800) makes no significant difference in
conducted output power which is a bit lower compared to the original module report after the measurements,
hence, the conducted test results can be leveraged from the original module report.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. Please refer to the section "Uncertainty of Evaluation” for measurement uncertainty.

Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.
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1  General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, Wi-Fi 5GHz 802.11a/n/ac.
Product Feature

Equipment Name: Live Video Transmission System

Integrated the Host Brand Name: LiveU
Model Name: LU800
Sample 1 Module 0
Sample 2 Module 1
WLAN:

<Ant. 1>: PCB Printed Antenna Inverted F
<Ant. 2>: PCB Printed Antenna Inverted F
<Ant. 3>: PCB Printed Antenna Inverted F
<Ant. 4>: PCB Printed Antenna Inverted F
Bluetooth:

<Ant. 1>: PCB Printed Antenna Inverted F
<Ant. 3>: PCB Printed Antenna Inverted F

Antenna Type

Antenna information

Ant. 1: 0.62 dBi
Ant. 2: 1.35 dBi
Ant. 3: 4.18 dBi
Ant. 4: 3.38 dBi

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and

2400 MHz ~ 2483.5 MHz Peak Gain (dBi)

Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.
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1.3 Testing Location

1.4

Test Site

Sporton International (USA) Inc.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035

TEL : 408 9043300

Sporton Site No.

Test Site No.
THO1-CA COO01-CA 03CHO02-CA
: . Michael Bui, Daniel Lee,
Test Engineer LilianaGonzalez Yuan Lee Yuan Lee and Eu Chen
Temperature (‘C) 15.4~25 20~22 20~25
Relative Humidity (%) 31.8~52.6 40~42 42~50

Note: The test site complies with ANSI C63.4 2014 requirement.

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart C §15.247
+ FCC KDB Publication No. 558074 D01 DTS Meas. Guidance v05r02

+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.

¢+ ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

TEL : 408 9043300
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and find X plane as worst plane.

2.1 Carrier Frequency and Channel

Frequency Band Channel g\;eHcl) Channel I(ZII/Iel—?z.)
1 2412 7 2442
2 2417 8 2447
2400-2483.5 MHz 3 2422 ’ 2452
4 2427 10 2457
5 2432 11 2462
6 2437
TEL : 408 9043300 Page Number 1 7 0f 23
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2.2 Test Mode

The final test modes consider the modulation and the worst data rates as shown in the table

below.
MIMO Antenna
Modulation Data Rate
802.11b 1 Mbps
802.11g 6 Mbps
802.11n HT20 MCSO0
MCSO0

802.11n HT40

Test Cases
AC
Mode 1 :WLAN (2.4GHz) Tx + Charging from Adapter for Sample 1
Conducted
Mode 2 WLAN (2.4GHz) Tx + Charging from Adapter for Sample 2
Emission
2400-2483.5 MHz
Ch. #
802.11b 802.11g 802.11n HT20 802.11n HT40
Low 01 01 01 03
Middle 06 06 06 06
High 11 11 11 09

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

TEL : 408 9043300 Page Number : 8 0of 23
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Motebook
‘ Cradie ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
AC I/P:
Altos Unshielded, 1.2 m
1. ’
Laptop Acer PS548-G1 FCC DoC N/A DC O/P-
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “Putty V0.62” was installed in Notebook which was programmed in order to
make the EUT get into the engineering modes to provide channel selection, power level, data rate

and the application type and for continuous transmitting signals.
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3 Test Result
3.1 Output Power Measurement

3.1.1Limit of Output Power

For systems using digital modulation in the 2400-2483.5 MHz, the limit for output power is 30 dBm. If
transmitting antenna with directional gain greater than 6 dBi is used, the peak output power from the
intentional radiator shall be reduced below the above stated value by the amount in dB that the
directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has to be

reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6 dBi.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. For Average Power, the testing follows ANSI C63.10 Section 11.9.2.3.2 Method AVGPM-G

2. The RF output of EUT is connected to the power meter by RF cable and attenuator. The path
loss is compensated to the results for each measurement.

3.  Setthe maximum power setting and enable the EUT to transmit continuously.

4. Measure the conducted output power and record the results in the test report.

5.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.1.4Test Setup

[ [ g

Attenuator
Power Meter a EUT
TEL : 408 9043300 Page Number : 10 of 23
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3.1.5Test Result of Average Output Power

<Sample 1>
2.4GHz Band MIMO
Average Conducted EIRP EIRP
Conducted Power DG Power
Mod. | Data [\ [~y | Frea. Power Limit @Bi) | PoOwer | imit |Pass
Rate (MHz) (dBm) (dBm) (dBm) @Bm) | /Fail
Antl | Ant2 | SUM | Ant1]Ant2 |Ant1]ant2|ant1]|ant2]Ant1]Ant2
11b |1Mbps| 2 1 | 2412 ({11.00|11.26|14.14 30.00 1.35 15.49 36.00 |Pass
11b [1Mbps| 2 2437 113.89(14.08|17.00 30.00 1.35 18.35 36.00 |Pass
11b |1Mbps| 2 | 11 | 2462 |13.89(14.10|17.01 30.00 1.35 18.36 36.00 |Pass
11g |6Mbps| 2 1 | 2412 (12.12|12.32|15.23 30.00 1.35 16.58 36.00 |Pass
11g [6Mbps| 2 2437 |16.03|16.26|19.16 30.00 1.35 20.51 36.00 |Pass
11g |6Mbps| 2 | 11 | 2462 |13.04(13.27|16.17 30.00 1.35 17.52 36.00 |Pass
HT20| MCSO | 2 1 | 2412 |15.26|15.47|18.38 30.00 1.35 19.73 36.00 |Pass
HT20| MCSO | 2 2437 |18.16(18.37|21.28 30.00 1.35 22.63 36.00 |Pass
HT20| MCSO | 2 | 11 | 2462 |15.91|17.06|19.53 30.00 1.35 20.88 36.00 |Pass
HT40| MCSO | 2 3 | 2422 |11.07(11.31|14.20 30.00 1.35 15.55 36.00 |Pass
HT40| MCSO | 2 6 | 2437 |16.70(17.87|20.33 30.00 1.35 21.68 36.00 |Pass
HT40| MCSO | 2 9 | 2452 |13.80(15.09|17.50 30.00 1.35 18.85 36.00 |Pass

Note: Measured power (dBm) has offset with cable loss.
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<Sample 2>
2.4GHz Band MIMO
Average Conducted EIRP EIRP
Conducted Power DG Power

Mod. | Data |\ [y | Frea. Power Limit @iy | Power | imit |Pass

Rate (MHz) (dBm) (dBm) @Bm) | (ggm) |/Fail

Antl | Ant2 [ SUM |Ant1|Ant2 |Ant1[Ant2|Ant1][Ant2|Ant1/Ant2

11b [1Mbps| 2 | 1 | 2412 | 9.76 | 9.94 [12.86| 30.00 4.18 17.04 36.00 |Pass
11b [1Mbps| 2 2437 |12.60(12.81|15.72| 30.00 4.18 19.90 36.00 |Pass
11b [1Mbps| 2 | 11 | 2462 |12.56|12.78|15.68| 30.00 4.18 19.86 36.00 |Pass
11g [6Mbps| 2 | 1 | 2412 11.81|12.01|14.92| 30.00 4.18 19.10 36.00 |Pass
11g [6Mbps| 2 | 6 | 2437 |15.76|15.93|18.86| 30.00 4.18 23.04 36.00 |Pass
11g [6Mbps| 2 | 11 | 2462 |12.72|12.90|15.82| 30.00 4.18 20.00 36.00 |Pass
HT20|{MCSO| 2 | 1 |2412 [16.79|17.65|20.25| 30.00 4.18 24.43 36.00 |Pass
HT20{ MCSO | 2 2437 |18.89(19.08|22.00| 30.00 4.18 26.18 36.00 |Pass
HT20|{MCSO | 2 | 11 | 2462 (16.33|17.14|19.76| 30.00 4.18 23.94 36.00 |Pass
HT40|{MCSO| 2 | 3 | 2422 (10.80/10.98(13.90| 30.00 4.18 18.08 36.00 |Pass
HT40|{MCSO| 2 | 6 | 2437 [14.72|14.90|(17.82| 30.00 4.18 22.00 36.00 |Pass
HT40|{MCSO| 2 | 9 | 2452 (11.73|11.92|14.84| 30.00 4.18 19.02 36.00 |Pass

Note: Measured power (dBm) has offset with cable loss.
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3.2 Radiated Band Edges and Spurious Emission Measurement

3.2.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device is measured by spectrum analyzer, the attenuation under this paragraph shall be
30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3Test Procedures

1.
2.

The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.
The EUT is arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.
The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.
The EUT is set 3 meters away from the receiving antenna, which is mounted on the top of a
variable height antenna tower.
Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level
Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.
Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the emission being measured,;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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3.2.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

_____ Wﬁd— 3m —_— i
= =i E
15m i
= A, 28
Metal Full Soldered Ground Plane
Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver
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SPORTON LAB.

3.2.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB

lower than the limit line is not reported.
There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result comes

out very similar.

3.2.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix B and C.

Note: When the scan with peak detector exceeds the limit associated with the average detector,
additional scan with average detection was performed to show compliance with the average limit. The

additional scan plot of the low channel is provided for justification.
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3.3 AC Conducted Emission Measurement

3.3.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
TEL : 408 9043300 Page Number 1 18 of 23
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3.3.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
I |
LI —— [
! e EUT l
- ol | 80 cm to
I ; [ | |
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| i
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
s ground plane -~
B et bl e e e e s Ml B e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5Test Result of AC Conducted Emission
Please refer to Appendix A.
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3.4 Antenna Requirements

3.4.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an

antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the rule.

3.4.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.4.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;etion Test Date Due Date Remark
Loop Antenna [ Ronde & HFH2-22 100315 | 9kHz~30MHz | Jan. 07, 2022 J?SI'.ZZ‘Z;”ZZ%ZZZZN Jan. 06, 2023 (Ogggigg?&)
Bilog Antenna |  TESEQ 6111D 54683 30MHz~1GHz | Oct. 15, 2021 JJaSI"ZZ‘é”ZZ%ZZZZ" Oct. 14, 2022 (Ogggiggf’&)
Horn Antenna | SCVERZBE | BpHA 01200 | 01895 | 1GHz-18GHz | Aug. 25, 2021 J?SI'.ZZ‘Z;"ZZ%ZZZJ Aug. 24, 2022 (Osgﬂiggf’gA)
Horn Antenna | SCVERZBE | BRHA 170D | 00842 | 18GHZ~40GHZ | Jul. 20, 2021 J?SI'lzl‘;”ZZ%zzz; Jul. 19, 2022 (Osggigg?an)
Hom Antenna | SCWARZBE | BaHA0170D | 00841 | 18GHZ-40GH? | Aug. 26, 2021 JJ“J'legéyzzoozzzg Aug. 25, 2022 (Oggﬂiggf’&)
Amplifier SONOMA 310N 372240 N/A Aug. 09, 2021 J,\jgyzo‘gyzzoézg Aug. 08, 2022 (osé‘ﬂiggf’&)
Amplifier SONOMA 310N 372240 N/A May 10, 2022 '\gﬁi_lz%,zz%2222~ May 09, 2023 (oﬁé‘ﬂigg?&)
Preamplifier |  Keysight 83017A | MY53270323 |1GHz~26.5GHz| Jul. 27, 2021 35292146’22002222“ Jul. 26, 2022 (Osgﬂiggf’&)
Preamplifier |  Keysight 83017A | MY53270323 | 1GHz~26.5GHz| May 11, 2022 '\f']?l’ 1216"22%222{ May 10, 2023 (Osgaigg?&)
Preamplifier | E-instrument | s 0o a7 | EC1900251 | 1GHz~18GHz | Mar. 30, 2021 Jﬁ';;_zfé,zfcfzzi Mar. 29, 2022 (Osggiggf’an)
Preamplifier Jet-Power ‘]PA01138'55'3O 1712(5)8(1)2000 1GHz~18GHz | Jul. 21, 2021 l\/,\l/laa:.)lzogé’22002222~ Jul. 20, 2022 (Osggigg?gA)
Preamplifier | E-instrument | ‘5 £c' "5 | EC1900251 | 1GHz~18GHz | May 10, 2022 | M2 12%"22%222{ May 09, 2023 (ogé‘ﬂiggf’&)
Preamplifier | EMEC | EMC18G40G | 060725 | 18GHz-40GHz | Jul. 21, 2021 352920‘3,22002222“ Jul. 20, 2022 (Oggﬂggf’&)
Preamplifier EMEC | EMC18G40G | 060725 | 18GHz-40GHz | May 10, 2022 '\’33{12%22%222; May 09, 2023 (Oiéﬂigg?&)
RF Caple | HUBER*SUH | SUCOFLEX 28853;352221 N/A aun. 23,2021 | "ot 25 T2 gun. 22, 2022 (Oggaigg_oan)
RF Caple | HUBERZSUR | SUCOFLEX 8?(3)(()?2:5(;%2///2; N/A aun. 22, 2022 |57 22 20557 gun. 21, 2023 (Oggﬂiggf’&)
i‘;g;rzue'? Keysight N9O10A | MY57420221| 10Hz~44GHz | Sep. 22, 2021 Jj‘SI'_ 22‘:5’, 2%222“ Sep. 21, 2022 (Oggﬂiggf’&)
Filter Wainwright \-Aslggo:i%é%?g SN10 poermior | aul. 22,2021 |50 25 255 aui 21, 2022 | FEASION
Filter Wainwright %E&Egﬁ%@g SN10 iﬁg:;gr‘ Jul. 21, 2022 JJuJi.ZZOé,ZZ()()2222~ Jul. 20, 2023 (Osgaigg?&)
Fier | Wainaright V2Y7L§iz§>%%l sne | ey | w22, 2028 |0 O Dy | dul 212022 | (GG T
Filter Wainwright Vg;gizé%%l SN1 s Fiter | 21,2022 | 0 D 0| ul 20,2023 | (22T
Hygrometer TESEO 608-H1 45142602 N/A Aug. 04, 2021 J?SI'_ 222,’ 2%222{ Aug. 03, 2022 (oggﬂiggf’&)
Controller | ChainTek | EM-1000 060876 NA NA A A | A (O:Té‘gigg_o&)
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A Jj‘SI‘_ 222,’ 22%222{ N/A (Oggﬂiggf’g )
TumTable | ChainTek | T-200-S-1 N/A | 0~360 Degree VA o S | A (Oggﬂigg_ocn "
Software Audix E3 N/A N/A VA e e | A (Oigﬂigg_ocn )
TEL : 408 9043300 Page Number 1 21 0of 23
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Issue Date : Aug. 03, 2022
Report Version 1 02



javascript:%20void(0)
javascript:%20void(0)
javascript:%20void(0)
javascript:%20void(0)
javascript:%20void(0)
javascript:%20void(0)
javascript:%20void(0)
javascript:%20void(0)

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

Instrument | Brand Name Model No. Serial No. | Characteristics Cal:)b;fetion Test Date Due Date Remark
Hygrometer Testo 608-H1 45142595 N/A Aug. 30, 2021 Jjﬂl'lzﬁ" 22222? Aug. 29, 2022 goﬁgf_%i‘;
Power Sensor E"éo'fr'gcrgfig:]cs RPR3006W RPR%VZV;gOl 10MHz-6GHz | Jul. 26, 2021 J?S[, Zﬁ 2%2? Jul. 25, 2022 E:Toﬁgf_‘gi(;
Power meter | Anritsu ML2495A 1804004 N/A Jul. 22, 2021 J?S[, 21‘; i?é? Jul. 21, 2022 E:T‘)l:‘gf_ccti(;
Power Sensor | Anritsu MA2411B 1726149  |300MHz~40GHz | Jul. 22, 2021 J?S[, 21‘; igi? Jul. 21, 2022 E:T‘)l:‘gf_ccti(;
SVFV;::C*&E;Z& EM Electronics| EMSW26 1090304 N/A Apr. 01, 2021 J’\jg.r'zzzgyzgozzzg Mar. 31, 2022 E:Toﬁgf_‘gi(;
S";’;Itfg:;);& EM Electronics| EMSW26 1090304 N/A Mar. 30, 2022 'Vﬁ ﬁ ig;? Mar. 29, 2023 ?:gf_ccti‘;
iﬂ‘;ﬁ;rzuer? zg:&/‘;é‘ FSV40 101089 10Hz-40GHz | Jun. 02, 2021 33292341‘72200222; Jun. 01, 2022 (CTOFTgf_CCteA‘;
iﬂi‘f;z“er? ggﬁ\fﬁé‘ FSV40 101089 10Hz-40GHz | Jun. 01, 2022 J‘L]JSI-. (ﬁ 22?)22? May 31, 2023 ﬁoﬁgf.céi?
LISN TESEQ NNB51 47415 N/A May 10, 2022 | Jul. 13, 2022 | May 09, 2023 ?Cogg‘icg%'
:vlslt:zrz i:%g}r SCHWERZBE | VTSDBSOLF | 956°F N/A Jul. 05,2022 | Jul. 13,2022 | Jul. 04, 2023 (ngg‘icg%
Eg"c'eTiS; R&S ESR7 102177 7GHz May 31, 2022 | Jul. 13, 2022 | May 30, 2023 (ngg‘i‘ftci%
Software R&S EMC32 N/A  |Version 10.30.00 N/A Jul. 13, 2022 N/A (ngg‘icg%
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 20dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 470 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.20 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 6.40 dB
of 95% (U = 2Uc(y)) '
TEL : 408 9043300 Page Number 1 23 0f 23
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Appendix A. AC Conducted Emission Test Results
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<Sample 1>

EUT Information
Site: COO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
70T
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- 40T
30T
201
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
21.569649 32.93 60.00 27.07 L1 OFF 20.5
21.569649 12.53 50.00 374711 OFF 20.5
21.825699 34.92 60.00 25.08 | L1 OFF 20.5
21.825699 12.67 50.00 37.33| L1 OFF 20.5
22.079661 35.91 60.00 24.09 | L1 OFF 20.5
22.079661 13.02 50.00 36.98| L1 OFF 20.5
22.361586 37.27 60.00 22.73| L1 OFF 20.5
22.361586 13.62 50.00 36.38 | L1 OFF 20.5
22.612686 37.13 60.00 22.87 L1 OFF 20.5
22.612686 13.59 50.00 36.41|L1 OFF 20.5
22.867845 37.47 60.00 2253 L1 OFF 20.5
22.867845 14.22 50.00 35.78| L1 OFF 20.5
23.122239 37.25 60.00 22.75| L1 OFF 20.6
23.122239 14.58 50.00 3542 L1 OFF 20.6
23.636184 36.34 60.00 23.66 | L1 OFF 20.6
23.636184 15.07 50.00 3493 |L1 OFF 20.6
23.908425 35.51 60.00 2449 | L1 OFF 20.6
23.908425 15.03 50.00 3497 |L1 OFF 20.6
24.184392 37.69 60.00 2231 L1 OFF 20.6
24.184392 15.75 50.00 3425| L1 OFF 20.6
24.434835 34.63 60.00 2537 | L1 OFF 20.6
24.434835 14.97 50.00 35.03] L1 OFF 20.6




EUT Information

Site: COO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
70T
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- 40T
30T
201
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
21.577443 32.99 60.00 27.01 | N OFF 20.5
21.577443 12.26 50.00 37.74| N OFF 20.5
21.827544 34.47 60.00 25.53 | N OFF 20.5
21.827544 12.53 50.00 37.47 | N OFF 20.5
22.075512 34.28 60.00 25.72 | N OFF 20.5
22.075512 12.97 50.00 37.03| N OFF 20.5
22.327476 36.76 60.00 23.24 | N OFF 20.5
22.327476 13.29 50.00 36.71 | N OFF 20.5
22.618275 37.91 60.00 22.09 | N OFF 20.5
22.618275 14.01 50.00 35.99 | N OFF 20.5
22.871634 36.92 60.00 23.08 | N OFF 20.5
22.871634 13.94 50.00 36.06 | N OFF 20.5
23.121438 37.17 60.00 22.83 | N OFF 20.5
23.121438 14.38 50.00 35.62 | N OFF 20.5
23.372970 36.72 60.00 23.28 | N OFF 20.5
23.372970 14.45 50.00 35.55| N OFF 20.5
23.626194 35.16 60.00 24.84 | N OFF 20.5
23.626194 14.33 50.00 35.67 | N OFF 20.5
23.913960 36.16 60.00 23.84 | N OFF 20.5
23.913960 15.23 50.00 34.77 | N OFF 20.5
24.157860 34.13 60.00 25.87 | N OFF 20.5
24.157860 14.99 50.00 35.01| N OFF 20.5




Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) (dBuv) (dB) (dB)
24.417159 33.78 60.00 26.22 | N OFF 20.5
24.417159 14.78 50.00 35.22 | N OFF 20.5




<Sample 2>

EUT Information
Site: COO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
70T
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- (3
30T
L& o
201
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
0.181194 11.44 54.43 4299 |L1 OFF 20.3
0.181194 26.96 64.43 374711 OFF 20.3
0.471543 8.97 46.49 3752|L1 OFF 20.3
0.471543 25.29 56.49 31.20| L1 OFF 20.3
0.511206 9.07 46.00 36.93| L1 OFF 20.3
0.511206 26.08 56.00 29.92 | L1 OFF 20.3
21.839856 12.92 50.00 37.08|L1 OFF 20.5
21.839856 34.20 60.00 25.80| L1 OFF 20.5
22.341984 13.73 50.00 36.27 | L1 OFF 20.5
22.341984 36.18 60.00 23.82 | L1 OFF 20.5
22.879644 14.26 50.00 35.74 | L1 OFF 20.5
22.879644 37.36 60.00 22.64 | L1 OFF 20.5
23.376732 14.48 50.00 3552 L1 OFF 20.6
23.376732 35.26 60.00 24.74 | L1 OFF 20.6
23.878635 15.16 50.00 3484 | L1 OFF 20.6
23.878635 34.31 60.00 25.69 | L1 OFF 20.6




EUT Information
Site: CO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
70T
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- 40t ‘
30T
L/
T & ¢
201
1071
0 } } } — } } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
0.182229 11.19 54.38 43.19 | N OFF 20.3
0.182229 23.44 64.38 40.94 | N OFF 20.3
0.471003 9.17 46.50 37.33| N OFF 20.3
0.471003 27.41 56.50 29.09 | N OFF 20.3
0.507588 8.98 46.00 37.02 | N OFF 20.3
0.507588 25.28 56.00 30.72| N OFF 20.3
22.085106 13.21 50.00 36.79 | N OFF 20.5
22.085106 35.11 60.00 24.89 | N OFF 20.5
22.625106 14.30 50.00 35.70 | N OFF 20.5
22.625106 38.23 60.00 21.77 | N OFF 20.5
23.126496 14.84 50.00 35.16 | N OFF 20.5
23.126496 36.62 60.00 23.38 | N OFF 20.5
23.666289 15.24 50.00 34.76 | N OFF 20.5
23.666289 36.02 60.00 23.98 | N OFF 20.5
24.175896 15.51 50.00 34.49 | N OFF 20.5
24.175896 35.64 60.00 24.36 | N OFF 20.5
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Appendix B. Radiated Spurious Emission

Temperature : 20~25°C

Test Engineer : Michael Bui, Daniel Lee, Yuan Lee and Fu Chen
Relative Humidity : 42~50%

<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

2366.7 55.12 -18.88 74 41.29 27.74 17.39 31.3 104 142 P H
2388.225 45.94 -8.06 54 3211 27.69 1743 | 31.28 | 104 142 A H
* 2412 105.33 - - 91.47 27.66 17.47 | 31.27 | 104 142 P H
* 2412 102.67 - - 88.81 27.66 17.47 | 31.27 | 104 142 A H
H

802.11b
H

CHoO1

2355.78 55.55 -18.45 74 41.6 27.89 17.36 313 299 24 P V

2412MHz
2387.385 45.3 -8.7 54 31.36 27.79 17.43 | 31.28 | 299 24 A \Y
* 2412 105.19 - - 91.29 27.7 17.47 | 31.27 | 299 24 P \Y
* 2412 102.56 - - 88.66 27.7 17.47 | 31.27 | 299 24 A V
\Y,
\Y
2341.04 55.8 -18.2 74 42.18 27.82 17.33 | 31.53 | 156 112 P H
2374.8 47.07 -6.93 54 33.47 27.72 17.4 31.52 | 156 112 A H
* 2437 106.19 - - 92.51 27.66 17.5 31.48 | 156 112 P H
* 2437 102.25 - - 88.57 27.66 17.5 3148 | 156 112 A H
2488.64 56.2 -17.8 74 42.45 27.62 17.59 | 31.46 | 156 112 P H

802.11b
2484.96 45.97 -8.03 54 32.22 27.62 1759 | 31.46 | 156 112 A H

CH 06

2379.92 55.87 -18.13 74 42.17 27.81 17.41 31.52 328 29 P \%

2437MHz
2349.52 46.31 -7.69 54 32.57 27.91 17.35 | 31.52 | 328 29 A \Y
* 2437 105.88 - - 92.26 27.6 17.5 3148 | 328 29 P \Y
* 2437 102.72 - - 89.1 27.6 17.5 31.48 | 328 29 A \Y,
2500 55.14 -18.86 74 41.49 27.49 17.61 31.45 328 29 P \%
2484.88 45.95 -8.05 54 32.31 27.51 17.59 | 31.46 | 328 29 A \Y

TEL : 408 9043300 Page Number : B1-1 of 22
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* 2462 104.03 - - 90.3 27.65 1755 | 31.47 | 100 148 P H
* 2462 101.13 - - 87.4 27.65 1755 | 31.47 | 100 148 A H
2486.96 55.4 -18.6 74 41.66 27.62 1758 | 31.46 | 100 148 P H
2499.92 46.23 -7.77 54 32.47 27.61 17.6 31.45 | 100 148 A H
H

802.11b
H

CH 11
* 2462 106.19 - - 92.57 27.54 1755 | 31.47 | 316 26 P \%

2462MHz
* 2462 103.56 - - 89.94 27.54 1755 | 31.47 | 316 26 A \%
2486.12 56.49 -17.51 74 42.87 27.5 17.58 | 31.46 | 316 26 P \Y,
2486.84 46.68 -7.32 54 33.06 27.5 17.58 | 31.46 | 316 26 A \Y,
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 41.15 -32.85 74 66.34 31.49 11.23 67.91 - - P H

7236 45.24 -28.76 74 61.22 36.22 13.69 65.89 - - P H

11760 49.08 -24.92 74 60.02 39.32 17.47 67.73 - - P H

11760 39.44 -14.56 54 50.38 39.32 17.47 67.73 - - A H

12060 57.24 -16.76 74 67.7 39.28 17.73 67.47 207 198 P H

12060 53.1 -0.9 54 63.56 39.28 17.73 67.47 207 198 A H

14490 50.89 -23.11 74 57.09 41.94 19.6 67.74 - - P H

14490 40.94 -13.06 54 47.14 41.94 19.6 67.74 - - A H

18000 59.07 -14.93 74 57.23 48.82 22.44 | 69.42 - - P H

18000 51.16 -2.84 54 49.32 48.82 22.44 69.42 - - A H

H

802.11b H

CH 01

2412MHz 4824 46.13 -27.87 74 71.27 31.54 11.23 67.91 - - P \%
7236 49.6 -24.4 74 65.64 36.16 13.69 | 65.89 - - P \

11370 48.69 -25.31 74 59.85 39.87 17.14 68.17 - - P \%

11370 37.24 -16.76 54 48.4 39.87 17.14 68.17 - - A \%

12060 55.67 -18.33 74 66.2 39.21 17.73 67.47 266 182 P \%

12060 51.52 -2.48 54 62.05 39.21 17.73 67.47 266 182 A \%

14490 50.06 -23.94 74 56.26 41.94 19.6 67.74 - - P \%

14490 41.77 -12.23 54 47.97 41.94 19.6 67.74 - - A \%

18000 59.05 -14.95 74 56.99 49.04 22.44 69.42 - - P \%

18000 49.94 -4.06 54 47.88 49.04 22.44 69.42 - - A \%

\%

\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

3660 50.69 -23.31 74 79.29 29.22 10.19 | 68.01 | 349 | 366 P H

3660 44.85 -9.15 54 73.45 29.22 10.19 68.01 349 366 A H

4065 43.32 -30.68 74 71.42 29.8 10.55 68.45 378 246 P H

4065 38.46 -15.54 54 66.56 29.8 10.55 68.45 378 246 A H

4874 48.54 -25.46 74 73.52 31.45 11.48 67.91 247 164 P H

4874 47.07 -6.93 54 72.05 31.45 11.48 67.91 247 164 A H

7311 47.73 -26.27 74 64.48 36.33 13.91 66.99 400 228 P H

7311 41.44 -12.56 54 58.19 36.33 13.91 | 66.99 | 400 | 228 A H

11430 49.28 -24.72 74 59.46 40.07 17.7 67.95 - - P H

11430 39.13 -14.87 54 49.31 40.07 17.7 67.95 - - A H

14490 51.87 -22.13 74 57.71 41.94 20.2 67.98 - - P H

14490 41.78 -12.22 54 47.62 41.94 20.2 67.98 - - A H

17970 59.12 -14.88 74 59.25 48.04 21.9 70.07 - - P H

17970 48.11 -5.89 54 48.24 48.04 21.9 70.07 - - A H

802.11b H

CH 06

2437MHz 3660 47.79 -26.21 74 76.31 29.3 10.19 68.01 177 180 P \%
3660 43.95 -10.05 54 72.47 29.3 10.19 68.01 177 180 A \%

4065 45.67 -28.33 74 73.8 29.77 10.55 68.45 199 170 P \%

4065 41.4 -12.6 54 69.53 29.77 10.55 68.45 199 170 A \%

4874 52.28 -21.72 74 77.3 31.41 11.48 67.91 117 165 P \%

4874 50.92 -3.08 54 75.94 31.41 11.48 67.91 117 165 A \%

7311 51.32 -22.68 74 68.03 36.37 13.91 66.99 237 197 P \%

7311 45.75 -8.25 54 62.46 36.37 13.91 66.99 237 197 A \%

10935 49.67 -24.33 74 60.8 40.1 17.22 68.45 - - P \%

10935 38.02 -15.98 54 49.15 40.1 17.22 68.45 - - A \%

14490 51.95 -22.05 74 57.79 41.94 20.2 67.98 - - P \%

14490 41.88 -12.12 54 47.72 41.94 20.2 67.98 - - A \%

18000 59.39 -14.61 74 58.16 49.04 21.91 69.72 - - P \%

18000 49.52 -4.48 54 48.29 49.04 21.91 69.72 - - A \%

\%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3690 49.48 -24.52 74 77.87 29.33 10.22 | 67.94 | 101 | 244 P H
3690 43.24 -10.76 54 71.63 29.33 10.22 67.94 101 244 A H
4095 46.47 -27.53 74 74.53 29.84 10.58 68.48 400 277 P H
4095 40.82 -13.18 54 68.88 29.84 10.58 | 68.48 | 400 | 277 A H
4924 45.62 -28.38 74 70.67 31.45 11.49 | 67.99 | 100 | 240 P H
4924 43.23 -10.77 54 68.28 31.45 11.49 67.99 100 240 A H
7386 49.09 -24.91 74 66.07 36.4 14 67.38 | 300 | 229 P H
7386 43.36 -10.64 54 60.34 36.4 14 67.38 | 300 | 229 A H
11400 49.71 -24.29 74 60.1 40.01 17.66 | 68.06 - - P H
11400 38.83 -15.17 54 49.22 40.01 17.66 68.06 - - A H
14490 51.28 -22.72 74 57.12 41.94 20.2 67.98 - - P H
14490 41.84 -12.16 54 47.68 41.94 20.2 67.98 - - A H
18000 59.36 -14.64 74 58.35 48.82 21.91 | 69.72 - - P H
802.11b 18000 49.24 -4.76 54 48.23 48.82 21.91 69.72 - - A H
2::2‘;]':'2 3690 50.08 -23.92 74 78.44 29.36 10.22 67.94 167 168 P \%
3690 44.36 -9.64 54 72.72 29.36 10.22 67.94 167 168 A \%
4095 47.61 -26.39 74 75.7 29.81 10.58 68.48 213 162 P \%
4095 42.51 -11.49 54 70.6 29.81 10.58 68.48 213 162 A \%
4924 53.06 -20.94 74 78.23 31.33 11.49 67.99 106 167 P \%
4924 51.45 -2.55 54 76.62 31.33 11.49 67.99 106 167 A \%
7386 53.57 -20.43 74 70.46 36.49 14 67.38 244 173 P \%
7386 49.3 -4.7 54 66.19 36.49 14 67.38 244 173 A \%
11010 48.99 -25.01 74 59.85 40.07 17.29 68.22 - - P \%
11010 38.33 -15.67 54 49.19 40.07 17.29 68.22 - - A \%
14490 52.39 -21.61 74 58.23 41.94 20.2 67.98 - - P \%
14490 41.87 -12.13 54 47.71 41.94 20.2 67.98 - - A \%
17985 59.52 -14.48 74 58.82 48.7 21.9 69.9 - - P \%
17985 49.03 -4.97 54 48.33 48.7 219 69.9 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.8 62 -12 74 48.17 27.68 17.43 31.28 105 140 P H

2389.695 49.52 -4.48 54 35.69 27.68 17.43 | 31.28 | 105 | 140 A | H

* 2412 107.14 - - 93.28 27.66 17.47 31.27 105 140 P H

* 2412 100.12 - - 86.26 27.66 17.47 31.27 105 140 A H

H

802.11g H

CHO1

2 412MHz 2387.91 63.92 -10.08 74 49.98 27.79 17.43 | 31.28 | 296 18 P |V
2390 49.98 -4.02 54 36.05 27.78 17.43 31.28 296 18 A \%

* 2412 107.67 - - 93.77 27.7 17.47 31.27 296 18 P \%

* 2412 100.39 - - 86.49 27.7 17.47 | 31.27 | 296 18 A |V

\%

\%

2366.96 62.6 -11.4 74 48.77 27.74 17.39 31.3 140 141 P H

2389.84 45.77 -8.23 54 31.94 27.68 17.43 31.28 140 141 A H

* 2437 109.33 - - 95.43 27.66 17.5 31.26 140 141 P H

* 2437 102.11 - - 88.21 27.66 17.5 31.26 140 141 A H

2485.84 57.34 -16.66 74 43.38 27.62 17.58 31.24 140 141 P H

802.11g 2484.64 45.35 -8.65 54 31.39 27.62 17.58 31.24 140 141 A H
2;:;?_'2 2386.8 59.18 -14.82 74 45.24 27.79 17.43 31.28 296 16 P \%
2389.84 45.72 -8.28 54 31.79 27.78 17.43 31.28 296 16 A \%

* 2437 110.24 - - 96.4 27.6 17.5 31.26 296 16 P \%

* 2437 102.87 - - 89.03 27.6 17.5 31.26 296 16 A \%

2485.92 59.36 -14.64 74 45.52 275 17.58 31.24 296 16 P \%

2491.6 45.69 -8.31 54 31.83 27.5 17.59 31.23 296 16 A \%
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2462 106.08 - - 92.13 27.65 1755 | 31.25 112 338 P H
2462 98.91 - - 84.96 27.65 1755 | 31.25 112 338 A H
2485.64 60.89 -13.11 74 46.93 27.62 1758 | 31.24 | 112 338 P H
2483.64 47.36 -6.64 54 33.4 27.62 1758 | 31.24 | 112 338 A H
H
802.11
g H
CH 11
2462 107.5 - - 93.66 27.54 1755 | 31.25 | 363 | 344 P \%
2462MHz
2462 100.23 - - 86.39 27.54 1755 | 31.25 | 363 | 344 A \%
2483.6 61.54 -12.46 74 47.69 27.51 17.58 | 31.24 | 363 | 344 P \Y,
2484.04 46.87 -7.13 54 33.02 27.51 1758 | 31.24 | 363 | 344 A \Y,
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 38.64 -35.36 74 63.83 31.49 11.23 | 67.91 - - P H

7236 45.9 -28.1 74 61.88 36.22 13.69 65.89 - - P H

11625 49.02 -24.98 74 59.28 39.87 17.36 67.49 - - P H

11625 38.87 -15.13 54 49.13 39.87 17.36 67.49 - - A H

12060 58.04 -15.96 74 68.5 39.28 17.73 | 67.47 | 220 | 201 P H

12060 49.51 -4.49 54 59.97 39.28 17.73 67.47 220 201 A H

14472 52.81 -21.19 74 59.01 41.96 19.59 67.75 209 247 P H

14472 42.68 -11.32 54 48.88 41.96 19.59 67.75 209 247 A H

16890 53.56 -20.44 74 60.13 40.54 21.43 68.54 - - P H

17985 59.69 -14.31 74 58.42 48.43 22.43 69.59 - - P H

17985 49.46 -4.54 54 48.19 48.43 22.43 69.59 - - A H

802.11g H

CH 01

2412MHz 4824 41.4 -32.6 74 66.54 31.54 11.23 67.91 - - P \%
7236 48.82 -25.18 74 64.86 36.16 13.69 | 65.89 - - P \

10920 49.23 -24.77 74 60.72 40.07 16.77 68.33 - - P \%

10920 39.39 -14.61 54 50.88 40.07 16.77 68.33 - - A \%

12060 56.35 -17.65 74 66.88 39.21 17.73 67.47 302 181 P \%

12060 46.7 -7.3 54 57.23 39.21 17.73 67.47 302 181 A \%

14472 51.84 -22.16 74 58.09 41.91 19.59 67.75 100 196 P \%

14472 42.36 -11.64 54 48.61 41.91 19.59 67.75 100 196 A \%

16890 54.25 -19.75 74 60.74 40.62 21.43 68.54 - - P \%

18000 59.46 -14.54 74 574 49.04 22.44 69.42 - - P \%

18000 50.04 -3.96 54 47.98 49.04 22.44 69.42 - - A \%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3645 50.83 -23.17 74 79.2 29.19 10.38 | 67.94 | 102 | 258 P H
3645 43.34 -10.66 54 71.71 29.19 10.38 67.94 102 258 A H
4874 49.87 -24.13 74 74.98 31.45 11.34 67.9 299 74 P H
4874 38.07 -15.93 54 63.18 31.45 11.34 67.9 299 74 A H
7311 51.79 -22.21 74 68.42 36.33 13.77 | 66.73 | 300 | 105 P H
7311 42.98 -11.02 54 59.61 36.33 13.77 | 66.73 | 300 | 105 A H
10980 49.56 -24.44 74 60.68 40.16 16.82 68.1 - - P H
10980 39.72 -14.28 54 50.84 40.16 16.82 68.1 - - A H
12185 58.19 -15.81 74 68.13 39.26 17.82 | 67.02 | 219 | 202 P H
12185 48.58 -5.42 54 58.52 39.26 17.82 67.02 219 202 A H
14490 51.31 -22.69 74 57.51 41.94 19.6 67.74 - - P H
14490 40.98 -13.02 54 47.18 41.94 19.6 67.74 - - A H
17059 54.89 -19.11 74 61.71 40.4 21.58 68.8 - - P H
18000 60.33 -13.67 74 58.49 48.82 22.44 69.42 - - P H
802.11g 18000 49.92 -4.08 54 48.08 48.82 22.44 69.42 - - A H
2;:;?_'2 3645 53.02 -20.98 74 81.31 29.27 10.38 67.94 110 178 P \%
3645 44.89 -9.11 54 73.18 29.27 10.38 67.94 110 178 A \%
4874 51.79 -22.21 74 76.94 3141 11.34 67.9 298 151 P \%
4874 40.68 -13.32 54 65.83 31.41 11.34 67.9 298 151 A \%
7311 58.11 -15.89 74 74.7 36.37 13.77 66.73 100 157 P \%
7311 48.94 -5.06 54 65.53 36.37 13.77 66.73 100 157 A \%
10890 49.83 -24.17 74 61.52 40.01 16.74 68.44 - - P \%
10890 40.22 -13.78 54 51.91 40.01 16.74 68.44 - - A \%
12185 56.35 -17.65 74 66.27 39.28 17.82 67.02 300 183 P \%
12185 46.58 -7.42 54 56.5 39.28 17.82 67.02 300 183 A \%
14490 52.22 -21.78 74 58.42 41.94 19.6 67.74 - - P \%
14490 41.83 -12.17 54 48.03 41.94 19.6 67.74 - - A \%
17059 55.53 -18.47 74 62.23 40.52 21.58 68.8 - - P \%
17985 60.99 -13.01 74 59.45 48.7 22.43 69.59 - - P \%
17985 50.91 -3.09 54 49.37 48.7 22.43 69.59 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.53 -33.47 74 65.6 31.45 11.44 67.96 - - P H
7386 44.27 -29.73 74 61.36 36.4 13.85 67.34 - - P H
11580 49.51 -24.49 74 59.67 40.02 17.32 67.5 - - P H
11580 39.66 -14.34 54 49.82 40.02 17.32 67.5 - - A H
14490 50.53 -23.47 74 56.73 41.94 19.6 67.74 - - P H
14490 40.42 -13.58 54 46.62 41.94 19.6 67.74 - - A H
18000 58.69 -15.31 74 56.85 48.82 22.44 69.42 - - P H
18000 48.71 -5.29 54 46.87 48.82 22.44 | 69.42 - - A H
H
H
H
802.11g H
CH11
2462MHz 4924 41.91 -32.09 74 67.1 31.33 11.44 67.96 - - P \%
7386 54.64 -19.36 74 71.64 36.49 13.85 67.34 111 159 P \%
7386 44.26 -9.74 54 61.26 36.49 13.85 67.34 111 159 A \%
10935 49.52 -24.48 74 60.92 40.1 16.78 68.28 - - P \%
10935 38.76 -15.24 54 50.16 40.1 16.78 68.28 - - A \%
14490 50.92 -23.08 74 57.12 41.94 19.6 67.74 - - P \%
14490 41.73 -12.27 54 47.93 41.94 19.6 67.74 - - A \%
18000 59.32 -14.68 74 57.26 49.04 22.44 69.42 - - P \%
18000 49.72 -4.28 54 47.66 49.04 22.44 69.42 - - A \%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.59 66.39 -7.61 74 52.78 27.68 17.43 315 107 323 P H
2390 52.55 -1.45 54 38.94 27.68 17.43 315 107 323 A H
* 2412 107.2 - - 93.56 27.66 17.47 | 31.49 107 323 P H
* 2412 100.07 - - 86.43 27.66 17.47 31.49 107 323 A H
802.11n H
HT20 H
CHO1 2389.695 66.3 -1.7 74 52.59 27.78 17.43 315 300 177 P \%
2412MHz 2389.905 52.43 | -1.57 54 38.72 | 2778 | 1743 | 315 | 300 | 177 | A | V
* 2412 108.28 - - 94.6 27.7 17.47 31.49 300 177 P \%
* 2412 100.87 - - 87.19 27.7 17.47 31.49 300 177 A \%
\%
\%
2389.52 63.63 -10.37 74 50.02 27.68 17.43 315 100 322 P H
2389.2 49.06 -4.94 54 35.45 27.68 17.43 31.5 100 322 A H
* 2437 112.14 - - 98.46 27.66 17.5 31.48 100 322 P H
* 2437 104.39 - - 90.71 27.66 17.5 31.48 100 322 A H
802.11n 2484.24 66.29 -7.71 74 52.55 27.62 17.58 31.46 100 322 P H
HT20 2484.48 50.19 -3.81 54 36.45 27.62 17.58 31.46 100 322 A H
CH 06 2387.92 62.26 -11.74 74 48.54 27.79 17.43 31.5 400 173 P \%
2437TMHz 2388.08 48.69 | -5.31 54 3497 | 2779 | 1743 | 315 | 400 | 173 | A | V
* 2437 108.68 - - 95.06 27.6 17.5 31.48 400 173 P \%
* 2437 101.52 - - 87.9 27.6 17.5 31.48 400 173 A \%
2483.68 66.95 -7.05 74 53.32 27.51 17.58 31.46 400 173 P \%
2483.76 50.73 -3.27 54 37.1 27.51 17.58 31.46 400 173 A \%
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2462 109.33 - - 95.6 27.65 17.55 31.47 100 326 P H
2462 102.19 - - 88.46 27.65 17.55 31.47 100 326 A H
2484.16 66.47 -7.53 74 52.73 27.62 17.58 31.46 100 326 P H
2483.76 51.29 -2.71 54 37.55 27.62 17.58 31.46 100 326 A H
802.11n H
HT20 H
CH11 2462 107.69 - - 94.07 27.54 17.55 31.47 356 183 P \%
2462MHz 2462 100.28 - - 86.66 | 27.54 | 17.55 | 31.47 | 356 | 183 | A | V
2483.52 67.03 -6.97 74 534 27.51 17.58 31.46 356 183 P \%
2483.6 51.16 -2.84 54 37.53 27.51 17.58 31.46 356 183 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
3615 53.69 |-20.31 74 82.39 29.19 10.15 | 68.04 | 303 | 263 P H

3615 43.58 -10.42 54 72.28 29.19 10.15 68.04 303 263 A H

4020 43.16 -30.84 74 71.26 29.76 10.5 68.36 272 27 P H

4020 38.13 |-15.87 54 66.23 29.76 10.5 68.36 | 272 27 A | H

4824 49.52 -24.48 74 74.46 31.49 11.45 67.88 266 128 P H

4824 38.43 -15.57 54 63.37 31.49 11.45 67.88 266 128 A H

7236 45.48 -28.52 74 61.68 36.22 13.81 66.23 - - P H

11580 50.47 -23.53 74 60.21 40.02 17.84 67.6 - - P H

11580 39.49 -14.51 54 49.23 40.02 17.84 67.6 - - A H

12060 56.12 -17.88 74 66 39.28 18.3 67.46 211 126 P H

12060 46.97 -7.03 54 56.85 39.28 18.3 67.46 211 126 A H

14490 51.03 |-22.97 74 56.87 41.94 20.2 67.98 - - P H

14490 41.82 -12.18 54 47.66 41.94 20.2 67.98 - - A H

802.11n 18000 59.37 -14.63 74 58.36 48.82 21.91 69.72 - - P H
HT20 18000 49.42 -4.58 54 48.41 48.82 21.91 69.72 - - A H
CHO1 3630 52.86 -21.14 74 81.49 29.24 10.17 68.04 300 174 P \%
2412MHz 3630 43.4 -10.6 54 72.03 | 29.24 | 10.17 | 68.04 | 300 | 174 | A | V
4020 46.75 -27.25 74 74.84 29.77 10.5 68.36 100 53 P \%

4020 4149 | -1251 54 69.58 29.77 10.5 68.36 | 100 53 AV

4824 57.11 -16.89 74 82 31.54 11.45 67.88 101 167 P \%

4824 45.52 -8.48 54 70.41 31.54 11.45 67.88 101 167 A \%

7236 54.37 -19.63 74 70.63 36.16 13.81 66.23 240 190 P \%

11490 50.19 -23.81 74 60.09 40.08 17.76 67.74 - - P \%

11490 39.41 -14.59 54 49.31 40.08 17.76 67.74 - - A \%

12060 57.35 -16.65 74 67.3 39.21 18.3 67.46 263 160 P \%

12060 47.77 -6.23 54 57.72 39.21 18.3 67.46 263 160 A \%

14490 51.27 -22.73 74 57.11 41.94 20.2 67.98 - - P \%

14490 41.77 -12.23 54 47.61 41.94 20.2 67.98 - - A \%

17970 58.67 -15.33 74 58.48 48.36 219 70.07 - - P \%

17970 48.5 -5.5 54 48.31 48.36 21.9 70.07 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
3660 55.12 -18.88 74 83.72 29.22 10.19 | 68.01 | 306 | 284 P H

3660 46.23 -7.77 54 74.83 29.22 10.19 68.01 306 284 A H

4050 45.92 -28.08 74 74.05 29.78 10.53 68.44 377 247 P H

4050 35.46 -18.54 54 63.59 29.78 10.53 68.44 377 247 A H

4874 56.67 -17.33 74 81.65 31.45 11.48 67.91 320 123 P H

4874 46.05 -7.95 54 71.03 31.45 11.48 67.91 320 123 A H

7311 52.86 -21.14 74 69.61 36.33 13.91 66.99 296 234 P H

7311 42.86 -11.14 54 59.61 36.33 1391 | 66.99 | 296 | 234 P H

9748 47.57 -26.43 74 61.95 38.76 16.06 69.2 - - A | H

11745 49.96 -24.04 74 60.43 39.36 18 67.83 - - P H

11745 38.78 -15.22 54 49.25 39.36 18 67.83 - - A H

14490 51.87 -22.13 74 57.71 41.94 20.2 67.98 - - P H

14490 41.85 -12.15 54 47.69 41.94 20.2 67.98 - - A H

802.11n 18000 58.79 |-15.21 74 57.78 | 48.82 | 21.91 | 69.72 - - P | H
HT20 18000 49.12 -4.88 54 48.11 48.82 21.91 69.72 - - A H
CH 06 3660 53.74 -20.26 74 82.26 29.3 10.19 68.01 140 180 P \%
2437MHz 3660 46.29 | -7.71 54 74.81 29.3 10.19 | 68.01 | 140 | 180 | A | V
4065 47.19 -26.81 74 75.32 29.77 10.55 68.45 199 170 P \%

4065 37.62 -16.38 54 65.75 29.77 1055 | 68.45 | 199 | 170 A |V

4874 64.03 -9.97 74 89.05 31.41 11.48 67.91 100 186 P \%

4874 53.38 -0.62 54 78.4 31.41 11.48 67.91 100 186 A \%

7311 57.36 -16.64 74 74.07 36.37 13.91 66.99 264 175 P \%

7311 49.01 -4.99 54 65.72 36.37 13.91 66.99 264 175 P \%

9748 53.08 -20.92 74 67.43 38.79 16.06 69.2 188 170 A \%

11715 48.61 -25.39 74 58.96 39.39 17.97 67.71 - - P \%

11715 38.96 -15.04 54 49.31 39.39 17.97 67.71 - - A \%

14490 51.06 -22.94 74 56.9 41.94 20.2 67.98 - - P \%

14490 41.8 -12.2 54 47.64 41.94 20.2 67.98 - - A \%

17985 59.36 -14.64 74 58.66 48.7 219 69.9 - - P \%

17985 49.02 -4.98 54 48.32 48.7 21.9 69.9 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3690 53.59 -20.41 74 81.98 29.33 10.22 | 67.94 | 400 | 266 P H
3690 44.31 -9.69 54 72.7 29.33 10.22 67.94 400 266 A H
4095 48.66 -25.34 74 76.72 29.84 10.58 68.48 400 278 P H
4095 38.13 -15.87 54 66.19 29.84 10.58 | 68.48 | 400 | 278 A H
4924 48.13 -25.87 74 73.18 31.45 11.49 67.99 310 120 P H
4924 38.94 -15.06 54 63.99 31.45 11.49 67.99 310 120 A H
7386 51.54 -22.46 74 68.52 36.4 14 67.38 370 111 P H
7386 41.37 -12.63 54 58.35 36.4 14 67.38 370 111 A H
11580 50.16 -23.84 74 59.9 40.02 17.84 67.6 - - P H
11580 39.6 -14.4 54 49.34 40.02 17.84 67.6 - - A H
14490 50.96 -23.04 74 56.8 41.94 20.2 67.98 - - P H
14490 41.87 -12.13 54 47.71 41.94 20.2 67.98 - - A H
802.11n 18000 58.26 | -15.74 74 57.25 | 48.82 | 2191 | 69.72 - - P | H
HT20 18000 49.29 -4.71 54 48.28 48.82 21.91 69.72 - - A H
CH 11 3705 53.96 -20.04 74 82.25 29.39 10.23 | 67.91 | 300 | 327 P \Y,
2462MHz 3705 45.17 | -8.83 54 73.46 | 2939 | 1023 | 67.91 | 300 | 327 | A | V
4110 50.52 -23.48 74 78.54 29.85 10.6 68.47 305 172 P \%
4110 39.65 -14.35 54 67.67 29.85 10.6 68.47 305 172 A \%
4924 56.98 -17.02 74 82.15 31.33 11.49 67.99 106 167 P \%
4924 46.21 -7.79 54 71.38 31.33 11.49 67.99 106 167 A \%
7386 55.67 -18.33 74 72.56 36.49 14 67.38 101 178 P \%
7386 45.64 -8.36 54 62.53 36.49 14 67.38 | 101 | 178 A |V
12105 49.91 -24.09 74 59.57 39.22 18.34 67.22 - - P \%
12105 39.53 -14.47 54 49.19 39.22 18.34 67.22 - - A \%
14490 52.07 -21.93 74 57.91 41.94 20.2 67.98 - - P \%
14490 41.88 -12.12 54 47.72 41.94 20.2 67.98 - - A \%
18000 58.83 -15.17 74 57.6 49.04 21.91 69.72 - - P \%
18000 49.53 -4.47 54 48.3 49.04 21.91 69.72 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2387.12 62.93 -11.07 74 49.32 27.69 17.43 31.51 199 324 P H
2390 51.04 -2.96 54 37.43 27.68 17.43 315 199 324 A H
* 2422 101.69 - - 88.04 27.66 17.48 | 31.49 199 324 P H
* 2422 94.58 - - 80.93 27.66 17.48 31.49 199 324 A H
802.11n 2500 56.13 -17.87 74 42.37 27.61 17.6 31.45 199 324 P H
HT40 2500 46.18 -7.82 54 32.42 27.61 17.6 31.45 199 324 A H
CHO03 2390 64.21 -9.79 74 50.5 27.78 17.43 315 306 193 P \%
2422MHz 2388.24 5245 | -1.55 54 3873 | 27.79 | 1743 | 315 | 306 | 193 | A | V
* 2422 101.2 - - 87.55 27.66 17.48 31.49 306 193 P \%
* 2422 94.03 - - 80.38 27.66 17.48 | 31.49 306 193 A \%
2484.08 56.54 -17.46 74 4291 27.51 17.58 31.46 306 193 P \%
2500 46.37 -7.63 54 32.73 27.49 17.6 31.45 306 193 A \%
2388.88 67.25 -6.75 74 53.64 27.68 17.43 315 100 328 P H
2389.52 51.63 -2.37 54 38.02 27.68 17.43 31.5 100 328 A H
* 2437 105.77 - - 92.09 27.66 17.5 31.48 100 328 P H
* 2437 98.13 - - 84.45 27.66 17.5 31.48 100 328 A H
802.11n 2485.12 64.05 -9.95 74 50.31 27.62 17.58 31.46 100 328 P H
HT40 2483.76 50.1 -3.9 54 36.36 27.62 17.58 31.46 100 328 A H
CH 06 2386.16 66.02 -7.98 74 52.31 27.79 17.43 31.51 306 201 P \%
2437TMHz 2389.52 53.16 | -0.84 54 3945 | 27.78 | 1743 | 315 | 306 | 201 | A | V
* 2437 106.8 - - 93.18 27.6 17.5 31.48 306 201 P \%
* 2437 99.31 - - 85.69 27.6 17.5 31.48 306 201 A \%
2485.36 65.5 -8.5 74 51.87 27.51 17.58 31.46 306 201 P \%
2483.6 51.05 -2.95 54 37.42 27.51 17.58 31.46 306 201 A \%
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2381.52 56.68 -17.32 74 43.08 27.7 17.42 31.52 100 329 P H
2374.96 47.88 -6.12 54 34.27 27.72 17.41 31.52 100 329 A H
* 2452 102.4 - - 88.68 27.66 7.54 31.47 | 100 | 329 P H
* 2452 95.28 - - 81.56 27.66 7.54 31.47 | 100 | 329 A | H
802.11n 2484.88 64.96 | -9.04 74 5122 | 2762 | 1758 | 31.46 | 100 | 329 | P | H
HT40 2483.52 50.49 -3.51 54 36.75 27.62 17.58 31.46 100 329 A H
CH 09 2389.52 57 -17 74 43.29 27.78 17.43 315 361 204 P \%
2452MHz 2389.52 46.72 | -7.28 54 33.01 | 2778 | 1743 | 315 | 361 | 204 | A | V
* 2452 104.15 - - 90.54 27.55 17.53 31.47 361 204 P \%
* 2452 96.92 - - 83.31 27.55 17.53 31.47 361 204 A \%
2483.52 64.94 -9.06 74 51.31 27.51 17.58 31.46 361 204 P \%
2483.52 52.05 -1.95 54 38.42 27.51 17.58 31.46 361 204 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4844 40.27 -33.73 74 65.21 31.48 11.46 67.88 - - P H
7266 44.1 -29.9 74 60.52 36.27 13.84 66.53 - - P H
11550 49.5 -24.5 74 59.28 40.06 17.81 67.65 - - P H
11550 39.46 -14.54 54 49.24 40.06 17.81 67.65 - - A H
14490 51.6 -22.4 74 57.44 41.94 20.2 67.98 - - P H
14490 41.88 -12.12 54 47.72 41.94 20.2 67.98 - - A H
17985 58.85 -15.15 74 58.42 48.43 21.9 69.9 - - P H
802.11n 17985 48.75 -5.25 54 48.32 48.43 21.9 69.9 - - A H
HT40 4844 44.87 -29.13 74 69.75 31.54 11.46 67.88 100 167 P \%
2‘::2H2|\23HZ 4844 34.57 -19.43 54 59.45 31.54 11.46 67.88 100 167 A \%
7266 45.01 -28.99 74 61.49 36.21 13.84 66.53 - - P \%
11610 49.88 -24.12 74 59.66 39.92 17.87 67.57 - - P \%
11610 39.31 -14.69 54 49.09 39.92 17.87 67.57 - - A \%
14490 51.05 -22.95 74 56.89 41.94 20.2 67.98 - - P \%
14490 41.95 -12.05 54 47.79 41.94 20.2 67.98 - - A \%
17985 59.36 -14.64 74 58.66 48.7 219 69.9 - - P \%
17985 48.97 -5.03 54 48.27 48.7 219 69.9 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
3675 51.93 |-22.07 74 80.41 29.28 10.21 | 67.97 | 302 97 P H

3675 43.09 -10.91 54 71.57 29.28 10.21 67.97 302 97 A H

4874 51.35 -22.65 74 76.33 31.45 11.48 67.91 296 127 P H

4874 40.07 -13.93 54 65.05 31.45 11.48 67.91 296 127 A H

7311 4585 | -28.15 74 62.6 36.33 13.91 | 66.99 - - P H

11595 49.79 -24.21 74 59.51 40 17.86 67.58 - - P H

11595 39.39 -14.61 54 49.11 40 17.86 67.58 - - A H

14490 51.58 -22.42 74 57.42 41.94 20.2 67.98 - - P H

14490 41.95 -12.05 54 47.79 41.94 20.2 67.98 - - A H

17985 58.73 -15.27 74 58.3 48.43 21.9 69.9 - - P H

802.11n 17985 48.75 -5.25 54 48.32 48.43 21.9 69.9 - - A H
HT40 H
CH 06 3675 53.18 |-20.82 74 81.61 29.33 10.21 | 67.97 | 293 | 171 P |V
2437MHz 3675 44.12 | -9.88 54 7255 | 2933 | 1021 | 67.97 | 293 | 171 | A | V
4874 56.55 -17.45 74 81.57 3141 11.48 67.91 143 168 P \%

4874 46.34 -7.66 54 71.36 31.41 11.48 67.91 143 168 A \%

7311 52.38 -21.62 74 69.09 36.37 13.91 66.99 217 190 P \%

7311 43.36 -10.64 54 60.07 36.37 13.91 66.99 217 190 A \%

12600 49.58 -24.42 74 59.11 38.46 18.76 66.75 - - P \%

12600 39.38 -14.62 54 48.91 38.46 18.76 66.75 - - A \%

14490 51.02 -22.98 74 56.86 41.94 20.2 67.98 - - P \%

14490 41.85 -12.15 54 47.69 41.94 20.2 67.98 - - A \%

18000 59.51 -14.49 74 58.28 49.04 21.91 69.72 - - P \%

18000 49.61 -4.39 54 48.38 49.04 21.91 69.72 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3660 48.37 -25.63 74 76.97 29.22 10.19 | 68.01 | 327 | 103 P H
3660 40.54 -13.46 54 69.14 29.22 10.19 68.01 327 103 A H
4904 40.54 -33.46 74 65.59 31.43 11.48 67.96 - - P H
7356 45.26 -28.74 74 62.29 36.34 13.97 | 67.34 - - P H
11025 49.73 -24.27 74 60.49 40.12 17.31 68.19 - - P H
11025 38.47 -15.53 54 49.23 40.12 17.31 68.19 - - A H
14490 51.7 -22.3 74 57.54 41.94 20.2 67.98 - - P H
14490 41.85 -12.15 54 47.69 41.94 20.2 67.98 - - A H
18000 59.08 -14.92 74 58.07 48.82 21.91 | 69.72 - - P H
18000 49.24 -4.76 54 48.23 48.82 21.91 69.72 - - A H
802.11n H
HT40 H
CH 09 3690 50.42 -23.58 74 78.78 29.36 10.22 | 67.94 | 299 | 324 P \Y
2452MHz 3690 41.4 -12.6 54 69.76 | 29.36 | 10.22 | 67.94 | 299 | 324 | A | V
4904 50.93 -23.07 74 76.12 31.29 11.48 67.96 126 169 P \%
4904 39.6 -14.4 54 64.79 31.29 11.48 67.96 126 169 A \%
7356 49.72 -24.28 74 66.59 36.5 13.97 67.34 179 175 P \%
7356 40.79 -13.21 54 57.66 36.5 13.97 67.34 179 175 A \%
11505 49.87 -24.13 74 59.72 40.08 17.77 67.7 - - P \%
11505 39.46 -14.54 54 49.31 40.08 17.77 67.7 - - A \%
14490 51.91 -22.09 74 57.75 41.94 20.2 67.98 - - P \%
14490 41.87 -12.13 54 47.71 41.94 20.2 67.98 - - A \%
17985 59.06 -14.94 74 58.36 48.7 21.9 69.9 - - P \Y,
17985 48.97 -5.03 54 48.27 48.7 219 69.9 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
22557 41.53 -32.47 74 39.66 38.72 14.83 51.68 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz H
802.11n H
HT20 24118 40.68 -33.32 74 37.73 38.72 15.54 51.31 - - P \%
SHF vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
37.76 28.43 -11.57 40 38.91 20.94 1.02 32.44 102 360 Q H
97.9 27.38 |-16.12 43.5 42.32 15.78 1.7 32.42 - - P H
147.37 28.14 -15.36 43.5 41.12 17.5 1.93 3241 - - P H
375.32 34.8 -11.2 46 42.98 21.21 3.09 32.48 206 113 Q H
499.48 39.37 -6.63 46 44.24 24.09 3.62 32.58 - - P H
874.87 36.05 -9.95 46 33.85 29.2 4.78 31.78 | 156 | 339 Q | H
H
H
H
H
2.4GHz H
802.11n H
HT20 37.76 33.44 -6.56 40 43.92 20.94 1.02 32.44 100 359 Q \%
LF 65.89 30.8 -9.2 40 49.71 12.19 1.33 32.43 - - P \%
97.9 31.26 -12.24 43.5 46.2 15.78 1.7 32.42 100 0 P \%
375.32 36.96 -9.04 46 45.14 21.21 3.09 32.48 - - P \%
499.48 38.96 -7.04 46 43.83 24.09 3.62 32.58 - - P |V
874.87 33.01 -12.99 46 30.81 29.2 4.78 31.78 204 351 Q \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2373.735 55.55 -18.45 74 41.71 27.72 17.41 31.29 127 164 P H
2389.905 45.72 -8.28 54 31.89 27.68 17.43 | 31.28 | 127 | 164 A | H
* 2412 107.71 - - 93.85 27.66 17.47 31.27 127 164 P H
* 2412 105.05 - - 91.19 27.66 17.47 31.27 127 164 A H
802.11b
CH 01
o 412MHz 2379.93 56 -18 74 42.06 27.81 17.42 | 31.29 | 300 | 136 P |V
2387.175 45.59 -8.41 54 31.65 27.79 17.43 31.28 300 136 A \%
* 2412 103.54 - - 89.64 27.7 17.47 31.27 300 136 P \%
* 2412 100.9 - - 87 27.7 17.47 31.27 300 136 A \%
2374.8 55.35 -18.65 74 41.75 27.72 17.4 31.52 100 152 P H
2374.96 47.54 -6.46 54 33.94 27.72 17.4 31.52 100 152 A H
* 2437 106.82 - - 93.14 27.66 17.5 31.48 100 152 P H
* 2437 104.22 - - 90.54 27.66 17.5 31.48 100 152 A H
802.11b 2488.88 56 -18 74 42.25 27.62 17.59 31.46 100 152 P H
CH 06 2499.92 47.21 -6.79 54 33.44 27.61 17.61 31.45 100 152 A H
2387.92 55.53 -18.47 74 41.82 27.79 17.42 31.5 330 206 P \%
2437MHz
2389.84 45.28 -8.72 54 31.58 27.78 17.42 315 330 206 A \%
* 2437 105.81 - - 92.19 27.6 17.5 31.48 330 206 P \%
* 2437 103.11 - - 89.49 27.6 17.5 31.48 330 206 A \%
2495.44 55.44 -18.56 74 41.8 27.49 17.6 31.45 330 206 P \%
2496.08 45.15 -8.85 54 31.51 27.49 17.6 31.45 330 206 A \%
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2462 105.98 - - 92.25 27.65 1755 | 31.47 | 107 151 P H
2462 103.3 - - 89.57 27.65 1755 | 31.47 | 107 151 A H
2486.92 56.61 -17.39 74 42.86 27.62 1759 | 31.46 | 107 151 P H
2486.84 48.38 -5.62 54 34.63 27.62 1759 | 31.46 | 107 151 A H
802.11b
CH 11
2462 105.01 - - 91.39 27.54 1755 | 31.47 | 329 203 P \%
2462MHz
2462 102.34 - - 88.72 27.54 1755 | 31.47 | 329 203 A \%
2487.96 56.38 -17.62 74 42.75 27.5 17.59 | 31.46 | 329 203 P \Y,
2486.92 47.47 -6.53 54 33.84 27.5 17.59 | 31.46 | 329 203 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 40.31 -33.69 74 65.5 31.49 11.23 67.91 - - P H
11700 50.58 -23.42 74 61.28 39.44 17.42 67.56 - - H
11700 40.48 -13.52 54 51.18 39.44 17.42 67.56 - - A H
12060 55.26 -18.74 74 65.72 39.28 17.73 | 67.47 | 223 79 P H
12060 49.9 -4.1 54 60.36 39.28 17.73 | 67.47 | 223 79 A H
14472 56.18 -17.82 74 62.38 41.96 19.59 67.75 202 65 P H
14472 52.96 -1.04 54 59.16 41.96 19.59 67.75 202 65 A H
16884 54.84 -19.16 74 61.4 40.53 21.43 68.52 - - P H
17985 59.8 -14.2 74 58.53 48.43 22.43 69.59 - - P H
17985 50.18 -3.82 54 48.91 48.43 22.43 | 69.59 - - A H
802.11b
CH 01
2412MHz 4824 46.31 -27.69 74 71.45 31.54 11.23 67.91 - - P \%
11565 49.01 -24.99 74 59.19 40.02 17.31 67.51 - - P \%
11565 39.57 -14.43 54 49.75 40.02 17.31 67.51 - - A \%
12060 52.62 -21.38 74 63.15 39.21 17.73 67.47 341 316 P \%
12060 46.64 -7.36 54 57.17 39.21 17.73 67.47 341 316 A \%
14472 56.16 -17.84 74 62.41 41.91 19.59 67.75 256 350 P \%
14472 52.38 -1.62 54 58.63 41.91 19.59 | 67.75 | 256 | 350 A |V
16884 53.92 -20.08 74 60.4 40.61 21.43 68.52 - - P \%
18000 60.36 -13.64 74 58.3 49.04 22.44 69.42 - - P \%
18000 50.54 -3.46 54 48.48 49.04 22.44 69.42 - - A \%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 39.06 -34.94 74 64.04 31.45 11.48 67.91 - - P H
7311 50.3 -23.7 74 67.05 36.33 13.91 66.99 397 293 P H
7311 45.12 -8.88 54 61.87 36.33 13.91 66.99 397 293 A H
9748 51.76 -22.24 74 66.14 38.76 16.06 69.2 388 73 P H
11430 48.67 -25.33 74 58.85 40.07 17.7 67.95 - - P H
11430 39.13 -14.87 54 49.31 40.07 17.7 67.95 - - A H
12185 53.56 -20.44 74 62.93 39.26 18.41 67.04 216 37 P H
14490 51.12 -22.88 74 56.96 41.94 20.2 67.98 - - P H
14490 41.83 -12.17 54 47.67 41.94 20.2 67.98 - - A H
17985 58.67 -15.33 74 58.24 48.43 21.9 69.9 - - P H
17985 48.76 -5.24 54 48.33 48.43 21.9 69.9 - - A H
802.11b H
CH 06
2437MHz 4874 46.07 -27.93 74 71.09 31.41 11.48 67.91 162 340 P \%
4874 43.11 -10.89 54 68.13 3141 11.48 67.91 162 340 A \%
7311 57.5 -16.5 74 74.21 36.37 13.91 66.99 199 357 P \%
7311 52.95 -1.05 54 69.66 36.37 13.91 66.99 199 357 A \%
9748 52.04 -21.96 74 66.39 38.79 16.06 69.2 123 360 P \%
11490 49.73 -24.27 74 59.63 40.08 17.76 67.74 - - P \%
11490 39.22 -14.78 54 49.12 40.08 17.76 67.74 - - A \%
12185 49.71 -24.29 74 59.06 39.28 18.41 67.04 - - P \%
14490 51.97 -22.03 74 57.81 41.94 20.2 67.98 - - P \%
14490 41.84 -12.16 54 47.68 41.94 20.2 67.98 - - A \%
18000 58.97 -15.03 74 57.74 49.04 21.91 69.72 - - P \%
18000 49.54 -4.46 54 48.31 49.04 21.91 69.72 - - A \%
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WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.21 -33.79 74 65.26 31.45 11.49 67.99 - - P H
7386 49.86 -24.14 74 66.84 36.4 14 67.38 306 324 H
7386 43.91 -10.09 54 60.89 36.4 14 67.38 306 324 A H
9848 51.67 -22.33 74 65.71 39.02 16.17 | 69.23 | 395 33 P H
9848 47.7 -6.3 54 61.74 39.02 16.17 | 69.23 | 395 33 A H
11505 49.59 -24.41 74 59.36 40.16 17.77 67.7 - - P H
11505 39.39 -14.61 54 49.16 40.16 17.77 67.7 - - A H
14490 51.18 -22.82 74 57.02 41.94 20.2 67.98 - - P H
14490 41.84 -12.16 54 47.68 41.94 20.2 67.98 - - A H
17970 58.17 -15.83 74 58.3 48.04 21.9 70.07 - - P H
17970 49.06 -4.94 54 49.19 48.04 21.9 70.07 - - A H
802.11b H
CH11
2462MHz 4924 47.34 -26.66 74 72.51 31.33 11.49 67.99 172 345 P \%
4924 44.8 -9.2 54 69.97 31.33 11.49 67.99 172 345 A \%
7386 56.29 -17.71 74 73.18 36.49 14 67.38 143 356 P \%
7386 52.65 -1.35 54 69.54 36.49 14 67.38 143 356 A \%
9848 51.98 -22.02 74 66.12 38.92 16.17 69.23 201 334 P \%
11505 49.97 -24.03 74 59.82 40.08 17.77 67.7 - - P \%
11505 39.44 -14.56 54 49.29 40.08 17.77 67.7 - - A \%
14490 51.04 -22.96 74 56.88 41.94 20.2 67.98 - - P \%
14490 41.84 -12.16 54 47.68 41.94 20.2 67.98 - - A \%
18000 58.84 -15.16 74 57.61 49.04 21.91 69.72 - - P \%
18000 49.49 -4.51 54 48.26 49.04 21.91 69.72 - - A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.38 62.37 -11.63 74 48.54 27.68 17.43 31.28 100 166 P H

2389.695 47.4 -6.6 54 33.57 27.68 17.43 | 31.28 | 100 | 166 A | H

* 2412 108.32 - - 94.46 27.66 17.47 | 31.27 | 100 | 166 P H

* 2412 101.06 - - 87.2 27.66 17.47 31.27 100 166 A H

802.11g
CHO1

2 412MHz 2389.905 65.02 -8.98 74 51.09 27.78 17.43 | 31.28 | 311 | 213 P |V
2389.065 47.77 -6.23 54 33.84 27.78 17.43 31.28 311 213 A \%

* 2412 106.24 - - 92.34 27.7 17.47 31.27 311 213 P \%

* 2412 98.8 - - 84.9 27.7 17.47 31.27 311 213 A \%

2388.56 57.76 -16.24 74 43.93 27.68 17.43 31.28 100 164 P H

2389.36 46.21 -7.79 54 32.38 27.68 17.43 31.28 100 164 A H

* 2437 112.37 - - 98.47 27.66 17.5 31.26 100 164 P H

* 2437 105.08 - - 91.18 27.66 17.5 31.26 100 164 A H

2484.88 60.67 -13.33 74 46.71 27.62 17.58 31.24 100 164 P H

802.11g 2484.96 46.76 -7.24 54 32.8 27.62 17.58 31.24 100 164 A H
2;:;?_'2 2389.04 59.36 -14.64 74 45.43 27.78 17.43 31.28 300 211 P \%
2386.8 46.04 -7.96 54 321 27.79 17.43 31.28 300 211 A \%

* 2437 109.03 - - 95.19 27.6 17.5 31.26 300 211 P \%

* 2437 101.84 - - 88 27.6 17.5 31.26 300 211 A \%

2485.52 58.78 -15.22 74 44.93 27.51 17.58 31.24 300 211 P \%

2485.76 45.63 -8.37 54 31.78 27.51 17.58 31.24 300 211 A \%
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2462 109.75 - - 95.8 27.65 1755 | 31.25 | 100 160 P H
2462 102.29 - - 88.34 27.65 1755 | 31.25 | 100 160 A H
2484.8 66.97 -7.03 74 53.01 27.62 1758 | 31.24 | 100 160 P H
2484.08 47.77 -6.23 54 33.81 27.62 1758 | 31.24 | 100 160 A H
802.11g
CH 11
2462 106.16 - - 92.32 27.54 1755 | 31.25 | 365 210 P \%
2462MHz
2462 98.72 - - 84.88 27.54 1755 | 31.25 | 365 210 A \%
2483.8 64.15 -9.85 74 50.3 27.51 17.58 | 31.24 | 365 210 P \Y,
2483.56 46.19 -7.81 54 32.34 27.51 17.58 | 31.24 | 365 210 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 41.2 -32.8 74 66.39 31.49 11.23 | 67.91 - - P H
10905 49.77 -24.23 74 61.22 40.18 16.76 68.39 - - H
10905 39.49 -14.51 54 50.94 40.18 16.76 68.39 - - A H
12060 60.13 -13.87 74 70.59 39.28 17.73 | 67.47 | 220 50 P H
12060 50.26 -3.74 54 60.72 39.28 17.73 | 67.47 | 220 50 A H
14520 53.54 -20.46 74 59.67 41.94 19.62 67.69 - - P H
14520 42.66 -11.34 54 48.79 41.94 19.62 67.69 - - A H
16884 53.3 -20.7 74 59.86 40.53 21.43 | 68.52 - - P H
17985 59.37 -14.63 74 58.1 48.43 22.43 69.59 - - P H
17985 50.38 -3.62 54 49.11 48.43 22.43 69.59 - - A H
802.11g
CH 01
2412MHz 4824 45.9 -28.1 74 71.04 31.54 11.23 67.91 - - P \%
10905 50.16 -23.84 74 61.75 40.04 16.76 | 68.39 - - P \Y,
10905 39.99 -14.01 54 51.58 40.04 16.76 | 68.39 - - A |V
12060 554 -18.6 74 65.93 39.21 17.73 67.47 284 348 P \%
12060 47.43 -6.57 54 57.96 39.21 17.73 67.47 284 348 A \%
14880 52.29 -21.71 74 58.22 41.74 19.86 67.53 - - P \%
14880 43.71 -10.29 54 49.64 41.74 19.86 67.53 - - A \%
16884 54.77 -19.23 74 61.25 40.61 21.43 68.52 - - P \%
17985 59.65 -14.35 74 58.11 48.7 22.43 69.59 - - P \%
17985 50.3 -3.7 54 48.76 48.7 22.43 69.59 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 41.62 -32.38 74 66.73 31.45 11.34 67.9 - - P H
7311 45.34 -28.66 74 61.97 36.33 13.77 66.73 - - P H
11055 49.66 -24.34 74 60.66 40.08 16.88 67.96 - - P H
11055 38.49 -15.51 54 49.49 40.08 16.88 67.96 - - A H
12185 56.85 -17.15 74 66.79 39.26 17.82 | 67.02 | 216 48 P H
12185 47.96 -6.04 54 57.9 39.26 17.82 67.02 216 48 A H
14430 52.28 -21.72 74 58.57 41.91 19.55 67.75 - - P H
14430 42.83 -11.17 54 49.12 41.91 19.55 67.75 - - A H
17059 53.8 -20.2 74 60.62 40.4 21.58 68.8 - - P H
18000 59.31 -14.69 74 57.47 48.82 22.44 69.42 - - P H
18000 50.6 -3.4 54 48.76 48.82 22.44 69.42 - - A H
802.11g
CH 06
2437MHz 4874 47.31 -26.69 74 72.46 31.41 11.34 67.9 - - P \%
7311 52.98 -21.02 74 69.57 36.37 13.77 66.73 222 360 P \%
7311 45 -9 54 61.59 36.37 13.77 66.73 222 360 A \%
11055 49.48 -24.52 74 60.58 39.98 16.88 67.96 - - P \%
11055 37.61 -16.39 54 48.71 39.98 16.88 67.96 - - A \%
12185 54.09 -19.91 74 64.01 39.28 17.82 67.02 292 349 P \%
12185 45.96 -8.04 54 55.88 39.28 17.82 | 67.02 | 292 | 349 A |V
14550 53.17 -20.83 74 59.22 41.94 19.64 67.63 - - P \%
14550 43.05 -10.95 54 49.1 41.94 19.64 67.63 - - A \%
17059 56.02 -17.98 74 62.72 40.52 21.58 68.8 - - P \%
17985 59.48 -14.52 74 57.94 48.7 22.43 69.59 - - P \%
17985 50.2 -3.8 54 48.66 48.7 22.43 69.59 - - A \%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4960 39.5 -34.5 74 64.5 31.51 11.51 68.02 - - P H
7386 44.31 -29.69 74 61.4 36.4 13.85 67.34 - - P H
10905 49.66 -24.34 74 61.11 40.18 16.76 68.39 - - P H
10905 38.18 -15.82 54 49.63 40.18 16.76 | 68.39 - - A H
12310 51.99 -22.01 74 62.41 38.95 17.92 | 67.29 | 193 | 306 P H
12310 43.65 -10.35 54 54.07 38.95 17.92 | 67.29 | 193 | 306 A H
14595 53.72 -20.28 74 59.5 42.09 19.67 67.54 - - P H
14595 43.67 -10.33 54 49.45 42.09 19.67 67.54 - - A H
17970 59.16 -14.84 74 58.47 48.04 2241 69.76 - - P H
17970 49.75 -4.25 54 49.06 48.04 22.41 69.76 - - A H
802.11g
CH11
2462MHz 4960 40.94 -33.06 74 65.99 31.46 11.51 | 68.02 - - P Y
7386 47.27 -26.73 74 64.27 36.49 13.85 67.34 - - P \%
11400 49.65 -24.35 74 60.59 39.92 17.16 68.02 - - P \%
11400 38.8 -15.2 54 49.74 39.92 17.16 68.02 - - A \%
12310 50.85 -23.15 74 61.3 38.92 17.92 67.29 388 353 P \%
12310 42.78 -11.22 54 53.23 38.92 17.92 67.29 388 353 A \%
14595 52.48 -21.52 74 58.29 42.06 19.67 67.54 - - P \%
14595 43.02 -10.98 54 48.83 42.06 19.67 67.54 - - A \%
17955 59.84 -14.16 74 59.35 48.02 224 69.93 - - P \%
17955 49.49 -4.51 54 49 48.02 224 69.93 - - A \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2380.245 62.03 | -11.97 74 48.43 27.7 17.42 | 3152 | 300 | 182 | P | H
2333.73 48.93 | -5.07 54 35.27 | 27.86 | 17.33 | 31.53 | 300 | 182 | A | H
* 2412 101.45 - - 87.81 | 27.66 | 17.47 | 31.49 | 300 | 182 | P | H
* 2412 94.06 - - 80.42 | 27.66 | 17.47 | 31.49 | 300 | 182 | A | H
802.11n
HT20
CH 01 2358.3 66.84 | -7.16 74 53.11 27.88 | 17.38 | 31.53 | 400 | 143 | P | V
2412MHz 2390 47.22 -6.78 54 33.51 2778 | 17.43 | 315 | 400 | 143 | A | V
* 2412 105.34 . - 91.66 27.7 17.47 | 31.49 | 400 | 143 | P | V
* 2412 97.88 - - 84.2 27.7 17.47 | 31.49 | 400 | 143 | A | V
2384.56 64.49 | -9.51 74 50.89 | 27.69 | 17.42 | 3151 | 112 | 341 | P | H
2384.4 49.08 | -4.92 54 3548 | 2769 | 17.42 | 3151 | 112 | 341 | A | H
* 2437 115.86 - - 102.18 | 27.66 175 | 31.48 | 112 | 341 | P | H
* 2437 108.61 - - 94.93 | 27.66 175 | 3148 | 112 | 341 | A | H
802.11n 2484.24 70.11 -3.89 74 56.37 | 27.62 | 1758 | 31.46 | 112 | 341 | P | H
HT20 2484.16 52.1 -1.9 54 3836 | 27.62 | 1758 | 31.46 | 112 | 341 | A | H
CH 06 2387.6 62.76 | -11.24 74 49.04 | 2779 | 1743 | 315 | 288 | 25 P |V
2437MHz 2388.4 47.53 -6.47 54 33.81 27.79 | 1743 | 315 | 288 | 25 A |V
* 2437 112.37 - - 98.75 27.6 175 | 31.48 | 288 | 25 P |V
* 2437 105.03 - - 91.41 27.6 175 | 31.48 | 288 | 25 AV
2486.96 67.44 | -6.56 74 53.82 275 17.58 | 31.46 | 288 | 25 P |V
2486.72 50.32 -3.68 54 36.7 275 1758 | 31.46 | 288 | 25 A |V
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2462 111.55 - - 97.82 27.65 17.55 31.47 100 337 P H
2462 104.32 - - 90.59 27.65 17.55 31.47 100 337 A H
2483.6 70.77 -3.23 74 57.03 27.62 17.58 | 31.46 | 100 | 337 P H
2483.6 53.19 -0.81 54 39.45 27.62 17.58 | 31.46 | 100 | 337 P H
802.11n
HT20
CH11 2462 108.85 - - 95.23 27.54 17.55 31.47 300 349 P \%
2462MHz 2462 101.19 - - 87.57 | 2754 | 1755 | 31.47 | 300 | 349 | A | V
2483.52 70.3 -3.7 74 56.67 27.51 17.58 31.46 300 349 P \%
2483.52 51.33 -2.67 54 37.7 27.51 17.58 31.46 300 349 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
3615 52.99 -21.01 74 81.69 29.19 10.15 68.04 102 75 P H

3615 45.28 -8.72 54 73.98 29.19 10.15 68.04 102 75 A H

4020 42.54 -31.46 74 70.64 29.76 10.5 68.36 400 36 P H

4020 38.68 -15.32 54 66.78 29.76 10.5 68.36 400 36 A H

4824 48.07 -25.93 74 73.01 31.49 11.45 67.88 100 13 P H

4824 36.19 -17.81 54 61.13 31.49 11.45 67.88 100 13 A H

7236 53.89 -20.11 74 70.09 36.22 13.81 66.23 385 285 P H

9645 50.28 -23.72 74 65.01 38.4 15.95 69.08 209 72 P H

11340 50.45 -23.55 74 61.21 39.87 17.61 68.24 - - P H

11340 38.45 -15.55 54 49.21 39.87 17.61 68.24 - - A H

12060 574 -16.6 74 67.28 39.28 18.3 67.46 215 329 P H

12060 48.98 -5.02 54 58.86 39.28 18.3 67.46 215 329 A H

14490 51.3 -22.7 74 57.14 41.94 20.2 67.98 - - P H

14490 41.85 -12.15 54 47.69 41.94 20.2 67.98 - - A H

802.11n 17985 58.95 | -15.05 74 5852 | 4843 | 219 | 69.9 - - P | H
HT20 17985 48.65 | -5.35 54 48.22 | 48.43 21.9 69.9 - - A | H
CHO1 3615 55.08 -18.92 74 83.75 29.22 10.15 68.04 305 195 P \%
2412MHz 3615 47.48 -6.52 54 76.15 29.22 10.15 68.04 305 195 A \%
4005 45.23 -28.77 74 73.27 29.79 10.48 68.31 100 50 P \%

4005 41.75 -12.25 54 69.79 29.79 10.48 68.31 100 50 A \%

4824 52.98 -21.02 74 77.87 31.54 11.45 67.88 194 27 P \%

4824 42.85 -11.15 54 67.74 31.54 11.45 67.88 194 27 A \%

7236 58.17 -15.83 74 74.43 36.16 13.81 66.23 112 358 P \%

9648 50.84 -23.16 74 65.53 38.44 15.96 69.09 201 327 P \%

11325 48.93 -25.07 74 59.84 39.76 17.59 68.26 - - P \%

11325 38.32 -15.68 54 49.23 39.76 17.59 68.26 - - A \%

12060 56.98 -17.02 74 66.93 39.21 18.3 67.46 274 360 P \%

12060 47.88 -6.12 54 57.83 39.21 18.3 67.46 274 360 A \%

14490 51.67 -22.33 74 57.51 41.94 20.2 67.98 - - P \%

14490 41.87 -12.13 54 47.71 41.94 20.2 67.98 - - A \%

18000 58.59 -15.41 74 57.36 49.04 21.91 69.72 - - P \%

18000 49.5 -4.5 54 48.27 49.04 21.91 69.72 - - A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
3645 54.31 -19.69 74 82.97 29.19 10.18 | 68.03 | 132 | 276 P H
3645 45.96 -8.04 54 74.62 29.19 10.18 68.03 132 276 A H
4065 48.12 -25.88 74 76.22 29.8 10.55 68.45 110 75 P H
4065 38.71 -15.29 54 66.81 29.8 10.55 68.45 110 75 A H
4874 40.05 -33.95 74 65.03 31.45 11.48 67.91 - - P H
7311 56.35 -17.65 74 73.1 36.33 1391 | 66.99 | 306 | 327 P H
7311 46.66 -7.34 54 63.41 36.33 13.91 | 66.99 | 306 | 327 A H
10965 49.06 -24.94 74 59.99 40.17 17.25 68.35 - - P H
10965 38.27 -15.73 54 49.2 40.17 17.25 68.35 - - A H
12185 59.6 -14.4 74 68.97 39.26 18.41 67.04 218 49 P H
12185 50.53 -3.47 54 59.9 39.26 18.41 67.04 218 49 A H
14490 51.18 -22.82 74 57.02 41.94 20.2 67.98 - - P H
14490 41.83 -12.17 54 47.67 41.94 20.2 67.98 - - A H
17059 56.12 -17.88 74 63.01 40.4 21.46 68.75 400 267 P H
802.11n 18000 58.84 -15.16 74 57.83 48.82 21.91 69.72 - - P H
HT20 18000 49.27 -4.73 54 48.26 48.82 21.91 69.72 - - A H
CH 06 3660 56.45 -17.55 74 84.97 29.3 10.19 68.01 281 189 P \%
3660 49.85 -4.15 54 78.37 29.3 10.19 | 68.01 | 281 | 189 A |V
2437MHz
4065 49.48 -24.52 74 77.61 29.77 10.55 68.45 190 343 P \%
4065 37.96 -16.04 54 66.09 29.77 10.55 68.45 190 343 A \%
4874 49.41 -24.59 74 74.43 31.41 11.48 67.91 213 336 P \%
4874 40.22 -13.78 54 65.24 3141 11.48 67.91 213 336 A \%
7311 57.67 -16.33 74 74.38 36.37 1391 | 66.99 | 216 | 359 P \
7311 48.19 -5.81 54 64.9 36.37 13.91 66.99 216 359 A \%
11280 49.29 -24.71 74 60.39 39.67 17.55 68.32 - - P \%
11280 38.21 -15.79 54 49.31 39.67 17.55 68.32 - - A \%
12185 56.19 -17.81 74 65.54 39.28 18.41 67.04 235 331 P \%
12185 47.46 -6.54 54 56.81 39.28 18.41 67.04 235 331 A \%
14490 51.9 -22.1 74 57.74 41.94 20.2 67.98 - - P \%
14490 41.87 -12.13 54 47.71 41.94 20.2 67.98 - - A \%
17059 58.4 -15.6 74 65.17 40.52 21.46 68.75 100 8 P \%
17985 58.68 -15.32 74 57.98 48.7 219 69.9 - - P \%
17985 48.9 -5.1 54 48.2 48.7 219 69.9 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
3690 51.79 |-22.21 74 80.18 29.33 10.22 | 67.94 | 261 97 P H
3690 41.94 -12.06 54 70.33 29.33 10.22 67.94 261 97 A H
4110 52.12 -21.88 74 80.13 29.86 10.6 68.47 100 81 P H
4110 42.05 -11.95 54 70.06 29.86 10.6 68.47 | 100 81 A | H
4924 39.9 -34.1 74 64.95 31.45 11.49 67.99 - - P H
7386 44.75 -29.25 74 61.73 36.4 14 67.38 - - P H
11250 49.26 -24.74 74 60.35 39.72 17.52 68.33 - - P H
11250 38.15 -15.85 54 49.24 39.72 17.52 68.33 - - A H
12310 55.01 -18.99 74 64.99 38.95 18.51 67.44 197 265 P H
12310 44.06 -9.94 54 54.04 38.95 18.51 67.44 197 265 A H
14490 51.73 -22.27 74 57.57 41.94 20.2 67.98 - - P H
14490 41.95 -12.05 54 47.79 41.94 20.2 67.98 - - A H
17970 59.42 -14.58 74 59.55 48.04 21.9 70.07 - - P H
802.11n 17970 4819 | -5.81 54 4832 | 48.04 | 219 | 7007 | - - A | H
HT20 3705 53.99 |-20.01 74 82.28 | 29.39 | 10.23 | 67.91 | 250 3 PV
CH11 3705 44.47 -9.53 54 72.76 29.39 10.23 67.91 250 3 A \%
2462MHz 4110 54.5 -19.5 74 82.52 29.85 10.6 68.47 256 2 P \%
4110 45.07 -8.93 54 73.09 29.85 10.6 68.47 | 256 2 A |V
4924 46.73 -27.27 74 71.9 31.33 11.49 67.99 188 334 P \%
4924 37.74 -16.26 54 62.91 31.33 11.49 67.99 188 334 A \%
7386 52.93 -21.07 74 69.82 36.49 14 67.38 233 360 P \%
7386 43.41 |-10.59 54 60.3 36.49 14 67.38 | 233 | 360 AV
11010 48.94 -25.06 74 59.8 40.07 17.29 68.22 - - P \%
11010 38.51 -15.49 54 49.37 40.07 17.29 68.22 - - A \%
12310 52.22 -21.78 74 62.23 38.92 18.51 67.44 205 330 P \%
12310 43.56 -10.44 54 53.57 38.92 18.51 67.44 205 330 A \%
14490 51.42 -22.58 74 57.26 41.94 20.2 67.98 - - P \%
14490 41.92 -12.08 54 47.76 41.94 20.2 67.98 - - A \%
17985 59.8 -14.2 74 59.1 48.7 219 69.9 - - P \%
17985 49.07 -4.93 54 48.37 48.7 21.9 69.9 - - A \%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.04 63.82 -10.18 74 50.22 27.68 17.42 315 101 160 P H
2389.36 51.79 -2.21 54 38.19 27.68 17.42 315 101 160 A H
* 2422 104.2 - - 90.55 27.66 17.48 | 31.49 101 160 P H
* 2422 96.86 - - 83.21 27.66 17.48 31.49 101 160 A H
802.11n 2483.84 57.62 -16.38 74 43.88 27.62 17.58 31.46 101 160 P H
HT40 2484.32 47.4 -6.6 54 33.66 27.62 17.58 31.46 101 160 A H
CHO03 2388.4 66.21 -7.79 74 52.5 27.79 17.42 315 306 208 P \%
2422MHz 2390 51.14 | -2.86 54 3744 | 2778 | 1742 | 315 | 306 | 208 | A | V
* 2422 102.7 - - 89.05 27.66 17.48 31.49 306 208 P \%
* 2422 95.42 - - 81.77 27.66 17.48 | 31.49 306 208 A \%
2498.96 55.23 -18.77 74 41.58 27.49 17.61 31.45 306 208 P \%
2483.68 45.63 -8.37 54 32 27.51 17.58 | 31.46 306 208 A \%
2388.08 62.85 -11.15 74 49.24 27.69 17.42 315 100 160 P H
2387.76 51.28 -2.72 54 37.67 27.69 17.42 31.5 100 160 A H
* 2437 108.63 - - 94.95 27.66 17.5 31.48 100 160 P H
* 2437 101.3 - - 87.62 27.66 17.5 31.48 100 160 A H
802.11n 2487.44 65.94 -8.06 74 52.19 27.62 17.59 31.46 100 160 P H
HT40 2483.92 52.68 -1.32 54 38.94 27.62 17.58 31.46 100 160 A H
CH 06 2388.56 62.35 -11.65 74 48.64 27.79 17.42 31.5 295 199 P \%
2437TMHz 2389.36 50.36 | -3.64 54 36.66 | 27.78 | 1742 | 315 | 295 | 199 | A | V
* 2437 106.42 - - 92.8 27.6 17.5 31.48 295 199 P \%
* 2437 98.72 - - 85.1 27.6 17.5 31.48 295 199 A \%
2484 60.66 -13.34 74 47.03 27.51 17.58 31.46 295 199 P \%
2484.16 49.27 -4.73 54 35.64 27.51 17.58 31.46 295 199 A \%
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2382.16 56.69 -17.31 74 431 27.7 17.41 31.52 100 159 P H
2374.96 48.55 -5.45 54 34.95 27.72 17.4 31.52 100 159 A H
2452 104.82 - - 91.1 27.66 17.53 31.47 100 159 P H
2452 97.63 - - 83.91 27.66 17.53 | 31.47 | 100 | 159 A | H
802.11n 2483.52 67.94 | -6.06 74 54.2 27.62 | 1758 | 3146 | 100 | 159 | P | H
HT40 2483.68 52.8 -1.2 54 39.06 27.62 17.58 31.46 100 159 A H
CH 09 2384.56 55.63 -18.37 74 41.93 27.8 17.41 31.51 292 198 P \%
2452MHz 2388.56 4587 | -8.13 54 3216 | 2779 | 1742 | 315 | 292 | 198 | A | V
2452 103.19 - - 89.58 27.55 17.53 31.47 292 198 P \%
2452 95.87 - - 82.26 27.55 17.53 31.47 292 198 A \%
2483.84 62.71 -11.29 74 49.08 27.51 1758 | 31.46 | 292 | 198 P |V
2483.76 49.81 -4.19 54 36.18 27.51 17.58 31.46 292 198 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 39.62 -34.38 74 64.56 31.48 11.46 | 67.88 - - P H

7266 42.96 -31.04 74 59.38 36.27 13.84 66.53 - - P H

11415 49.11 -24.89 74 59.39 40.04 17.68 68 - - P H

11415 38.93 -15.07 54 49.21 40.04 17.68 68 - - A H

14490 51.01 |-22.99 74 56.85 41.94 20.2 67.98 - - P H

14490 41.85 -12.15 54 47.69 41.94 20.2 67.98 - - A H

18000 58.79 -15.21 74 57.78 48.82 21.91 69.72 - - P H

802.11n 18000 49.32 -4.68 54 48.31 48.82 21.91 | 69.72 - - A | H
HT40 4844 42.98 -31.02 74 67.86 31.54 11.46 67.88 104 18 P \%
CHO03 4844 34.01 -19.99 54 58.89 31.54 11.46 67.88 104 18 A \%
2422MHz 7266 4729 |-26.71 74 63.77 | 36.21 | 13.84 | 6653 | 219 | 360 | P | V
7266 37.69 |-16.31 54 54.17 36.21 13.84 | 66.53 | 219 | 360 A |V

11040 49.29 -24.71 74 60.12 40.01 17.32 68.16 - - P \%

11040 38.58 -15.42 54 49.41 40.01 17.32 68.16 - - A \%

14490 51.09 -22.91 74 56.93 41.94 20.2 67.98 - - P \%

14490 41.77 -12.23 54 47.61 41.94 20.2 67.98 - - A \%

18000 59.21 -14.79 74 57.98 49.04 21.91 69.72 - - P \%

18000 49.52 -4.48 54 48.29 49.04 21.91 69.72 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.65 -34.35 74 64.63 31.45 11.48 67.91 - - P H
7311 43.87 -30.13 74 60.62 36.33 13.91 66.99 - - P H
11745 49.14 -24.86 74 59.61 39.36 18 67.83 - - P H
11745 38.82 -15.18 54 49.29 39.36 18 67.83 - - A | H
14490 51.62 -22.38 74 57.46 41.94 20.2 67.98 - - P H
14490 41.83 -12.17 54 47.67 41.94 20.2 67.98 - - A H
17985 59.24 -14.76 74 58.81 48.43 21.9 69.9 - - P H
17985 48.72 -5.28 54 48.29 48.43 21.9 69.9 - - A | H
802.11n
HT40
CH 06 4874 43.87 -30.13 74 68.89 31.41 11.48 | 67.91 | 200 | 334 P |V
2437MHz 4874 35.53 |-18.47 54 60.55 | 31.41 | 11.48 | 6791 | 200 | 334 | A | V
7311 50.48 -23.52 74 67.19 36.37 13.91 66.99 217 360 P \%
7311 41.38 -12.62 54 58.09 36.37 13.91 66.99 217 360 A \%
11610 49.8 -24.2 74 59.58 39.92 17.87 67.57 - - P \%
11610 39.42 -14.58 54 49.2 39.92 17.87 67.57 - - A \%
14490 51.94 -22.06 74 57.78 41.94 20.2 67.98 - - P \%
14490 41.85 -12.15 54 47.69 41.94 20.2 67.98 - - A \%
18000 58.96 -15.04 74 57.73 49.04 21.91 69.72 - - P \%
18000 49.48 -4.52 54 48.25 49.04 21.91 69.72 - - A \%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4904 39.49 -34.51 74 64.54 31.43 11.48 67.96 - - P H
7356 44.29 -29.71 74 61.32 36.34 13.97 67.34 - - P H
11985 49.67 -24.33 74 60.12 39.14 18.23 67.82 - - P H
11985 38.93 |-15.07 54 49.38 39.14 18.23 | 67.82 - - A | H
14490 51.83 -22.17 74 57.67 41.94 20.2 67.98 - - P H
14490 41.79 -12.21 54 47.63 41.94 20.2 67.98 - - A H
17970 59.35 -14.65 74 59.48 48.04 21.9 70.07 - - P H
17970 48.15 -5.85 54 48.28 48.04 21.9 70.07 - - A H
802.11n
HT40
CH 09 4904 40.67 -33.33 74 65.86 31.29 11.48 | 67.96 - - P |V
2452MHz 7356 48.37 | -25.63 74 65.24 36.5 13.97 | 67.34 | 185 0 P |V
7356 38.32 -15.68 54 55.19 36.5 13.97 | 67.34 | 185 0 AV
11580 49.4 -24.6 74 59.17 39.99 17.84 67.6 - - P \%
11580 39.5 -14.5 54 49.27 39.99 17.84 67.6 - - A \%
14490 51.13 -22.87 74 56.97 41.94 20.2 67.98 - - P \%
14490 41.81 -12.19 54 47.65 41.94 20.2 67.98 - - A \%
18000 58.31 -15.69 74 57.08 49.04 21.91 69.72 - - P \%
18000 49.5 -4.5 54 48.27 49.04 21.91 69.72 - - A \%

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBupV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
22886 40.59 -33.41 74 38.31 38.96 14.9 51.58 - - P H

2.4GHz
802.11n
HT20 22956 39.32 -34.68 74 37.16 38.88 1491 | 51.63 - - P V
SHF

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 408 9043300
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
49.4 30.22 -9.78 40 46.87 14.64 1.14 32.43 - - P H
96.93 28.96 -14.54 43.5 44.1 15.59 1.69 32.42 - - P H
375.32 35.2 -10.8 46 43.38 21.21 3.09 32.48 | 196 | 106 Q | H
499.48 37.23 -8.77 46 42.1 24.09 3.62 32.58 - - P H
624.61 38.29 -7.71 46 40.93 25.98 3.97 32.59 - - P H
874.87 36.78 -9.22 46 34.58 29.2 4.78 31.78 | 119 | 356 Q | H
2.4GHz
802.11n
HT20 35.82 32.17 -7.83 40 41.52 22.11 0.98 32.44 100 189 Q \%
LF 62.01 27.84 -12.16 40 47.19 11.8 1.28 32.43 118 349 Q \%
375.32 35.96 -10.04 46 44.14 21.21 3.09 32.48 - - P \%
499.48 35.74 -10.26 46 40.61 24.09 3.62 32.58 - - P \%
624.61 38.35 -7.65 46 40.99 25.98 3.97 32.59 - - P |V
874.87 33.39 -12.61 46 31.19 29.2 4.78 31.78 185 331 Q \%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 408 9043300 Page Number : B2-23 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Michael Bui, Daniel Lee, Yuan Lee and Fu Chen

Relative Humidity : 42~50%

Note symbol

-L Low channel location

-R | High channel location
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<Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

v p— - p—
5o s
weo w2
a0 a
o w
/ ook
00 4
500 v 560 S S N R
S IO S w———
9 a2
0 "
wd 1
o m. o s T T I e T o
Fromncy e rononc o
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
REW-I000000KHz VBW: 3000000k 1z SWT-Auto RBW-I000000KHz VBWE3000000KHz SWT-Auto
v p— - p—
5o 15
2o 2o
a0 | w
" o
00 / "
56.0) A 56 AVG_54)
A -
42,0 42.01‘,_/—"'—-'*—”_"—/‘
20 g
i 1
o = 0 e T TR0 Tso0Fie0 TR0 TR0 70
Fromor e encr ow
Site 03CHO2-CA Site. :03CHO2-CA
Condition /AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 02.23.2022

—— bt 02232072
154 s
e w2

509 00

a0 o4

venc 7t

700 700

564 ] W, s6d e

@ Ipare T e

a9 2

200 -

s 19

ST o o o E T D N[N~

Frsency ) reaency

site o3cHo2-cA St :03cHo2CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 @BuVim)

Date: 02.23.2022 ) (@Buvim) Date: 0223.2022
1260) 1260
120 120
98.0) v 9.0
840) 84q)
700 700)
560 56.0) AVG 54
1 ]
420 B
280) 280)
149 140)
310 2320, 240, 2360, 2360, 2400, 215 000 300, f500. 700 1%00. 2100 2300 2500, 2700,
Frequency (Miz) Frequency (MiHz)
site 03CH02-CA Site :03CH02-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto +RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Horizontal Fundamental

) @0uvim) Date:2022.06.20 ovel (@0uvim) Date: 20220620
1260 1260
1120 1120
980 584
40 040
peak 74
700 704
560 i VN 56.0)
ittt
120 420
20 204
140 149
510 Tan B B . m. zMu zezan G0 W00 00 00 1800 70 200 00 700, E
Fredquency (WHe) Freaquency (Hz)
site 03¢Ho2-CA site :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

Date: 20220629 ) (@Buvim) Date: 20220629

1260) 1260

120 120

980) 2 98]

, il

700 \ 00

560 n Y 56.0) AVG 54

420 Moed B e e

280) 280)

149 140)

310 2340, 2360 2360, 2400, 220, 2840, 2450, 2470 000 300, 1500, 700 1%00. 2100, 2300 2500,  Z700.

Frequency (Miz) Frequency (MiHz)

site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2022.06.29

9 /W'\

Avg.

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

40
peax B 74
700
560
120
20
140
T T T N SN T T )
Freaquency (WHe)
site 03¢Ho2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @0uvim) Date:2022.06.29
1250
1120
980 T
7
84.0| A
/
700
s60) A6 g 54
120 e
20
149
T T . T T T Y
Froaquency (WHe)
site 03CH02-CA

Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@Buvim) Date: 2022.06.29 ovel (@Buvim) Date: 2022.06.20
1260 1260
120 24|
980 \ sa.
849 s
pEAK 74
700 700
s Mdthmtied gt
R = e e e o 56
IR a——
420 42
280 280
149 1agf
510 [ R T T R T 2440 250, 2870 000 00 00 700 1900 2100 2300 2600 2700, E
Frequency (WHz) Freauency (MHa)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

Date: 20220629 ) (@Buvim) Date: 20220629

1260) 1260

120 120

980) 98]

840) 84q)

700 700)

560 56.0) AVG 54
1 W\ SN ——

20 A0 T

280) 280)

149 140)

310 2340, 2360 2360, 2400, 220, 2840, 2450, 2470 000 300, 1500, 700 1%00. 2100, 2300 2500,  Z700.
Frequency (Miz) Frequency (MiHz)
site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-6 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical

Fundamental

A (@BuVim)

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

-
10
ed
989 / =
84.0| A\
/ \ e
709 \
56.0/ St
=
20
s
T T SN S ST e A
rreency )
Sie o3cHoz-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
REWEIO0D 000Kz VBWH3000 00012 SWT-Auto
iy oo 2020628
s
ad
o
o0 o
/ ™
aao
09
w00 o
™
0
s
TN LNECBEE e Y
rcuaney )
sie oscHoR-CA
Condition AVG_BE_54 3m HORN-HF_01895_2021 VERTICAL

Left blank

TEL : 408 9043300

Page Number

: C1-7 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

s ouvin) ot 2072062 e ba 20020
150 P
2d 2q
ss0 =N s
o o4
e pen 7t
700 N 700
9 laE 4 R s
29 24
200 20
19 109
504632488 AT 2400 4T3 473 4TS 4T 2478 AT 249 5 AT 2460 A1 S TS, 3500 o0 e w0 o e s wo
Freency o) Hreuency e
sire o3coz-cA sire o3cH0z.CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW1000.000KHz VBW:3000000KHz SWT:Auto {RBW:I000.000KHz VBWE3000000KHz SWTAuto
o 20720628 - b 202050
154 154
2d r2q
B ey
84.0| \ 84.0/
o4 4
569 k 500 ot
PNy I S
o P U S S
200 20
19 g
oS T T 0 o0 e T Tz zwe e 70
ey Freuency e
site o3cHo2-CA St :03cH02.CA
Condition AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number

: C1-8 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1+2 Vertical Fundamental

1 (@Buvim) Date: 2022.06.29 vl (dBuim) Date: 2022.06.20
1260 1260
120 24|
[ i —— sa.
849 s
PEAK BE 73 pEAK 74
700 700
560 56, ottt ettt
(IO B FrORmN
420 420
280 280
149 1agf
/450 246324652467 2469.2471. 2473 2475, 247 2470 2451 2482455, 245724559, 2491 2493, 2495 2497, 2500 000 00 00 700 1900 2100 2300 2600 2700, E
Frequency (Wiz) Frequency (MHz)
site 03CH02-CA site :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 @BuVim) Date: 20220629 ) (@Buvim)

Date: 20220629

1260

9s0[ T 98.0|
oo \ | y
56.0/ \\/\ 17 56.0| AVG_54

D N B . . 1
420 PP M S N DUV i
280) 280)
149 140)
1450 2463.2465.24672469.2471 4912493.24952497. 2500 000 300, 1500, 700 1300 2100, 2300 2500,  Z700.
Frequency (Miz) Frequency (MiHz)
site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-9 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Fundamental

) 6By outes 02242022 i 0y vate 02 242022
1300 1300
1200 1200
10 10
1000 /\J\, 1000
900 / s0q)
700 700
:
09 v, mmw*’w 609 ISR | | mer—————|
500 ot O O A N Ay
100 10
200 200
200 200
100 100
ST B oo, Ty P T oo a0 o6 oo 06, Zio0 206 Za0 200 o
Frouoney (M) Foauoncy i)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
RBWA000.000KHz VBW:3000.000KHz SWT:Auto  RBWH1000.000KHz VBW:3000000KHz SWTiAuto
J 6By bate 02242022 R vate 02 242022
1500 1300
1200 1200
10 110
100 1000
90.0) {’\f\/ 900]
w00

/ 800

700 700)
600) 60| i
50 Pt

——— 500 i ——
40.0| 40,0}~ =

300]

200) 200]

100 100)

310 2520, 2540, 2360. 2380, 2400. 215 000 300, f500. 700 1s00. 2100 2300 2500. 2700,
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site +03CH02-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORTZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-10 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental

A (@BuVim)

Date: 02.24.2022

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1000 avas 1000

o

700 ; IWJ’ 704

60 Ay 0 N e |
50.0 50.0fncuon kst b

o

Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL

00300002 BWHOBR0G 1 ST At R I000 oA VBVESO00 B0kt Wt
Peak

o

500 500] — p——
0

-
Condition AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number

: C1l-11 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO6 2437MHz - L
1+2 Horizontal Fundamental
woq N
i
700 M;/ T 700)
wd
1 Y WUW R T——
50.] Ci e e
s
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
o T005 00841 VeGP0 00061 WA R To00000Ks Va7 S000 B0k ST ANG
Peak
i V]
500 | 500] —
40.0) An.of—‘*‘_"_
s
2
e T
Condition /AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RO O0RO0RS < VEWAL OOz W s w1000 B00Rs Vo000 W
Avg.

TEL : 408 9043300 Page Number : C1-12 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1 6Buvim) bate: 02242022
1304
1200
1o .
1000 AVLVa)
a0 \
a00) bR B 7
704 %‘W‘f
w0g e i o
500
Py
%04
200
10d
T T . N R R e
Frequency M)
site o3cHo2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KH? VBW:3000.000KHz SWT:Auto
1 B vats 02242022
1304
1200
ol
100 ~
900 /N VAAVA
w0
100
s G BE 54
500 Tt T
109
200
200
10d
T T T L. SN ST T
Frequency M)
site 03cHo2-CA
Condition AVG_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBWAL000KHZ SWT:Auto

TEL : 408 9043300

Page Number

: C1-13 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO6 2437MHz - L
1+2 Vertical Fundamental
100.0| IW 100.0|
i
S ——— [ R e —
s
s
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
o T005 00841 VeGP0 00062 STt R To00000Ks a7 S000 B0k WA
Peak
i
wd L
500 VA ol 504 =,
e 7
s
2
e T
Condition /AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
OO0 00K < VEWAL IOz W At b0 B00Rss Vo000 WA
Avg.

TEL : 408 9043300 Page Number : C1-14 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical Fundamental

A (@BuVim) Date: 02.24.2022

1009 /\N’\/\
- M/ W
P v

PEAK_BE 74|

4
Mt

Avg.

o
o
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
FEAC 074 oL 109 201 vERTIC
Peak Left Blank
o
- ;
!
700 \M“
n —
50,0/ w“"‘\ﬁ\'A__
.

site 03CH02-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left Blank

TEL : 408 9043300

Page Number

: C1-150f 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Fundamental

o oueo2 24202 P osee2 24072
100.0P4n T 1000

g

00 [PEAK BE_74 809 PEAK 74,

il A :
9 e wgo . R ——— L
SR
500) Y e
o
Fremency Freuency (s
ste  oacmozca sre  oimozca

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto :

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 @BuVim) Date: 02.24-2022 ) @Bu

vate:02:24 2022
130 1300

1200 1200

10g 10

1000 100

Mn\/\/\ 909

a00) o0

700 AN 700

50 S =] saq)

200 P e S S s e S

200 s00)

200 200

100 100

50 A 2 2T A 247 52457 295247, 2500 G0 o sen. oo eos.  zioo 26 za0. a6,
Treency M) reauency (i)
site 03cH02-CA sire :03CH02-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition + AV6_54 3m HORN-HF_01895_2021 HORTZONTAL
RBWI000.000KHz VBW-L.000KHz SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-16 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental

1000 gt Ty s 1 1000]
s
809 PEAK BE 74| 800 PEAK 74
w AL LT e e e
50.0 50,00 gt et i S
s
T e
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
03000z vOWIOB00H SWTate ROWT00B0nktz YOVS00D ROt SWTo
Peak
NN .
609 AVG_BE bl 609 WG 5
s : ——
s
s
R e i
ste 03002 st coscvozca

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-17 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Horizontal Fundamenta

1 (@Buvim)

Date: 2022-06.05

el (dBuVim) Date: 20220628

90 //\/"\ sa.
40 04

penk 74
700 704

S S —— e T 1 st _,.,Wu./(

it Pl
[— R———

420 20
280) 280)
149 140)
310 2520, 240, 2360, 2380, 2400, 215 000 300 1500 700, 1900 2100 2300 2500,  Z700. 0
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site +03CH02-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

v p— - [——
5o 15
2o 2o
a0 S w
I VY
" o
N | N
56 S 5 o5t
— 3 O S oo
9 oy A —
20 g
i 1
o = 0 e s TR0 Tso0Fie0 TR0 TR0 70
Fromor e encr ow
Site 03CHO2-CA Site. :03CHO2-CA
Condition /AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-18 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Vertical Fundamental

o) one: 20220808 vt vy ot 22,0508
s
a8 Al ano)
o9 o
P S S SR . e e——
9
e e Heasncy i
sie aschoz-cA st oscHozcA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 @BuVim)

Date: 2022.06.06 A dBuvim) Date: 2022.06.28
1260 1260

120 24

980 a8

849 sl

700 700

560 56.) — 5 54
420 A0 e — ]
200 284

149 a0

310 2020, 7340, 2360, 760, 2400, 2415 000 00 500 700 1900 200 2300 2600 2700,
Frequency (Wiz) Freauency (MHa)
site 03CH02-CA site :03CHO2-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-19 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

) @Bovim) Date: 2022.06.06 evel (@Buvim) Dates2022.06.28
1260 1264
1120 o 120
] \
a9 o4
peak 74
N " WJ | IOV
O S S S RV M 560
IR s N —————
129 a2
289 204
100 14
570 F R R T TV S 7§71 G0 oo w0 oo 1o e Bon B0 200 3
Freaency (WHa) Freauency (WHz)
site 03cHo2-CA sire :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

bate: 20720605 J aBvm) Date: 20220628
1260 1260
120 1124
980 VWY 58
ol o)
100 - 70

56 v\f\ 560 / AV 54

420 PP S U U N IV N A
280) 280)
149 140)

310 2340, 2360 220, 2840, 2450, 2470 000 300 1500,

700,

2360, 2400, 500, 2100 2300 2500 2700,
Frequency (Miz) Frequency (MiHz)

site 03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Site :03CH02-CA
Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-20 of 51



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim) Date: 2022.06.06

NSNS
P AR

AT VM’A\J’M‘ e o 74

Avg.

AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

59
229
200
1
T T SN L 7 TS Y
Freauency o)
site o3cHo2-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
REWAI000.000KH? VBW:3000.000KH2 SWT:Auto
Jsovm) b 20220608
1209
29
o A \q
4o \
109 e
y
56 /\/\/\ v s 54
N
29
209
1
T T ST S T T Y
Freauency o)
site 03CH0Z-CA
Condition

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.06

ovel (dBuVim) Date: 2022.06.06

1260

120 120

wo
w s

A ke
=R ;

L 560 M

420
280) 280)
149 140
310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 700, 1900 2100, 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

b 20220608 1 guvm) oo 2022008

1209 1200

29 2q

580 v o

4o w4

09 00

59 ! A 500 o4
O~ S — | S ——

42.0| 420

209 29

1 19

i FE T T T oo o, T, o6, 00, Zio6 00 00,210,
Treasency e regiency i)
site 03CH0Z-CA Ste :03CHO0ZCA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-22 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical

Fundamental

A (@BuVim)

Date: 2022.06.06

/\) / M‘N/W\’\A\

"’”‘w‘\m\w il

PEAK_BE 74

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

o o
29
200
19
o we w wm wm w0
sreuency e
sire o3coz-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
REWLI000.000KHz VBWA3000.000KHz SWTiAuTo
v ot 0720606
154
2d
ss0 o~
oo
™ \\/\,
56.0) § AVG_BE_54]
R
229
200
19
T L N e T e
sreuenc e
site o3cHo2-CA
Condition AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Left Blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Fundamental

iy [— o vt 272068
o .

ed vz

Nl

sa0 o0

oao oxd

e o 1a vk
700 iy 700
e .
500 LR R T T 509 e IO L | WIS
gore: e ey

= d

20 -

s 1

T T A AT AT S AT TN P BT 350 T N LT =

s i Trenency

Sie o3cHoz-CA St oscHozcA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

) aBuvim) oate:202208.09 J B Dot 20220820
1260 1260
2q 120
08 500
o | o4
\ nd
N
560 M AVG_BE_54/ 56.0] AVG 54
— 7 ]
S B R -
0 o S VO S
200 204
1o 1ad
50 A 2 2T A 247 572405 24552457, 2500 oo a0 0 oo T o0 20 0o 700,
Treency M) reauency (i)
site 03cHo2-CA site :03cH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-24 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Vertical

Fundamental

A (@BuVim) Date: 2022.06.03

el (dBuVim)

Date: 20220628

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1260
129 20
ssd 559
e a0
beas s s veak 74
700 WUMW 704 |
56 T T e e 564 ettt
GO RO erwvom wrvpva o
2 2
200 200
w 149
50 24092405 2467 403247 3433 24952457 2468 4 4 A4 2500 T S - R
Heavencs i Heaiencs i)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
. vt 2022.06.03 — vae: 2022.0628
1200 1260
29 w2l
580
o4
700
56.) AVG 54
JSUSVRR N | PO U
AZGM
24 29
s 1o
v A 25 2T A A SR D S I ™ T
Treavencs i Fregiency i)
site 03¢H02-CA ste  s03cH0CA
Condition /AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No

. FR220103001C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

yigovom) oa: 20220608 o asavm) oot 20220028
0 1259
12e w2
,
500 A " o0
VA \/\
aao \ oad
ek
700 s 700 ,)
560k . M, | 55 RSP WS S
et e A b
a9 a2
9 20
s 19
o VNN ST T 06— Ta a6 To00Fio6 B0 00T o
sy (aby vy o
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
REWAI000.000KHz VBW:3000.000KHz SWT:Auto {RBWH000.000KHz VBWA3000.000KHz SWT:Auto
—— oo 20220608 s oo 20220628
80 150
12d wad
500 o0 ,
AN WAAN
wd A ud
- / \ -
500 " w54
~ (S —
420 e e e e
P 2
s )
a VNN ST T 6TV T6eonFiteBoa— Hoa T
ey i i
Site 03CHO2-CA Site. :03CHO2-CA
Condition /AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
REWL000.000KHz VBWAL000KHz SWTAuto | RBWH000.000KHz VBW-1000KHz SWTAuto

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Horizontal

Fundamental

Peak

s —
-

mwxm/“\\

w

peaK e 74
700 L
560 MWWMMWM e

420 2430, 2840, 250, 2460, 210, 2850, 24, 2500
Frequency (MHz)
site 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

) @Bovim) bate: 20720605

1260

120

as0)

WVAVaYA

700

56.0) \\‘\’_‘\’ AVG_BE_54|
B A I A

120

200

10

T T 7

Frequency ()

site 03CH02-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left Blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Vertical Fundamental

) @Bovim) Date: 2022.06.06 evel (@Buvim) Dates 2022.06.06
1260 1264
1120 120
|

980 AR avavavars snl
a9 o4

peak 74
704 704
FOP) ST ST USRS SN L LI 560
129 a2
289 204
100 14

570 F R R T 77 S 7§73 G0 oo w0 oo w0 e Bon B0 200 3
Freaency (WHa) Freauency (WHz)

site 03cHo2-CA sire :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

) @ouvim) Date:2072.06.06 ) @wuvim) Date: 202206.26

1250 1260

1120 1120

980 a8 .

o VAR

700 700

56.0) 56.0/ AVG_54

VT N

42.0] AZGM

20 20

149 149

0 T men B s zm. 2o Z60zan G0 W00 00 o0 1800 7o 200 700 700,

Frequency (WHe) Freaquency (HHz)

site 03CH02-CA

Site :03CH02-CA
Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-28 of 51



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Avg.

AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1 6Buvim) bate: 20220606
164
12
R Ve Ve
o
veax ot 14
70,0 MWN
569 WWLMM
129
209
1
T T . N R R e
reauency iz
site o3cHo2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KH2 VBW:3000.000KHz SWT:Auto
1 B bate:2022.08.06
1260
12
o8
~
aao f\N\
100 |
| N _
29
20
1
T T T . W ST
Freauency iz
site 03cHo2-CA
Condition

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2022.06.06

ovel (dBuVim) Date: 20220628

1260

120 120

980 firavavay sg]
s40) a4

peAK 74
700) T 704

5 SISy, SN

420
280) 280)
149 140
310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 700, 1900 2100, 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

Date: 2022-06.06 ) (@Buvim) Date: 2022.06-28
1260 1260)
129 120
98 98
VV
849 849
700 700)
56 ] 56 VG 54
PSS -
420 = e
289 200
140 19
310 24 260, 2360, 2400. 220, 2040, 2460, 2470 000 300, 1500 1700 1900 2100 2300, 2600, 2700,
Frequency (Miz) Frequency (MiHz)
site 03CH02-CA

Site :03CH02-CA
Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-30 of 51



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2022.06.06

a0 wv”“v\/w”\fv\

Avg.

AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

4o
M o
709
;
WWWWW"MMAMM
59
229
200
1
T T SN L 7 TN Y
Freasency iz
site o3cHo2-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
REWAI000.000KH? VBW:3000.000KH2 SWT:Auto
1 sBuvimy b 20220608
1209
29
ssoly
NIV IV VIV
4o \
09 \
500 N v e 54
——
29
209
1
T Y| S T T
reasency i
site 03CH0Z-CA
Condition

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.06

ovel (dBuVim) Date: 2022.06.06

1260

120 120

AVAYAVAR 98,
a9 o4
peak 74
704 T 704 T

500ttt ”'“WWWWMWMN'/

420
280) 280)
149 140
310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 700, 1900 2100, 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

Date: 2022.06.06 A (dBuvim) Date: 2022.06-28
1260 1260)

129 120

98 MV 98

s VWX d

700 700

o L s
420 e oy =

289 200

140 19

310 20 2360 200 2400, 220, 2040, 2460, 2470 000 300, 1500 1700 1900 2100 2300, 2600, 2700,
Frequency (MHz) Freauency (MHa)
site 03CH02-CA site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-32 of 51



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2022.06.06

spa TN \/\’V\\

ISR Y

PEAK_BE 74

Avg.

site

03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

569

29
200
19

o we  w wm wm w0

Freauency o)

sire o3coz-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

REWLI000.000KHz VBWA3000.000KHz SWTiAuTo

Jsovm) ot 0720606
154
2d
BN

VIV W
oo
09
- e e o5 o1
229
200
19

T L T e T e

Freauency o)

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Horizontal Fundamental

) gBovim) Date: 2022.06.06 J By oate: 2022.06.08
1260 1260
1120 120
980 /V\/\f‘/\fv‘\ saa|
a9 a4
peak 74
700 m 700 ] {
sea el 560 et P, LU v
| atanat e e e

120 220
200 200
10 14

510 T mea @ . wm aMo 2070 w0 o T woo  wen im0 2700 50

Freauency () Freauency (M)

site 03cH02-CA sire 03cHo2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (Buvim) Date: 2022.06.06 ) aBovim) Date: 2022.06.06
1250 1260
120 1120
a8 o84
VIV VIV I
a9 s |
100 / 700
56 se) ! G 54
7 ~
R B, — -
| -
129 /O O N U B
289 284
e 140
S0 F R T . ) G0 . o Too e i B 0o 270 o0
reduency (Mie) Froauency (WHz)
site 03cHo2-CA site 03cHo2-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

Condition : AV6_54 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-34 of 51



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Avg.

site 03CH02-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Date: 2022.06.06
1260
1120
980 \J/V\/‘\f‘m/\r\
a9
e oe 74
700 T
™ o
ool bt
129
289
100
T T T T S 7 S 7 A T )
Freaquency ()
site 03cHo2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000000KHz VBW:3000.000KH2 SWT:Auto
) @Bovim) oate: 202206.06
1260
120
a8
Ny -
o VOV VIV
\
/ \
0/ S A6 0e 54
124
289
e
a0 7w e e s s 2z 300
Frequency ()

Left blank

TEL : 408 9043300

Page Number

: C1-350f 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Vertical Fundamental

) aBuvim) Date:2022.06.06 ) 8oy Date:2022.06.08
1260 1260
1120 120
980 /\;\/v\/\av‘v sa.
a0 40|
/ PEAK_74]
100 700 }
56.0) M 56.0] W
P P P S ———

420 29
250 289
10 140

570 F O T T T N @0 w0 w0 o0 00 70z Z600 2. 3000

Freaquency (WHz) Freaency (WHz)

site 03cHo2-CA site 03CHo2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim)

Date: 2022.06.06 A (@BuVim) Date: 2022.06.06
1260 1260]

1129 120

98 9|

wad ’\m/\/\/\/ e

700 700)

560) s60) | AVG_54,

NIV ]
ke

420 420

280 280

140) 140

310 2340, 2360, 2380, 2400 2420, 2440, 2460. 2470 000 300, 1500 4700, 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)

Site 03CHO2-CA Site 03CHO2-CA

Condition : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C1-36 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2 Vertical Fundamental

R o zzom0
-
98.0| \/V‘/\“\
wd \
Yoy

ol

50 b e
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

oA TOB0008s T A0 000 WAt

s P
-
wd !

VAV AYAYAY

84.0) \r
700 \
569 \V_ | AVG_BE 54|
s T ——
Condition AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

PEVALOTODO0RE VoA LOOORHE W iR

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

) gBuvm) outes0220.2022
1264
w2l
an
)
vea 74
70
564 s
2 |
129 1 — [t
209
14
T oo 7

5000. 8000, 0000.
Frequency (MHz)

Site 03CH02-CA

Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL

Detector  :Peak

0. 14000 1000 18000

el (dBuVim) Date: 0223.2022

1260

120

PEAK 74

56.0)——_pohet avs 541

3] vz
29 e e S

000 400 6000, ET e 000 16000, 18000

jo0. 10000,
Frequency (MHz)

Site +03CH02-CA

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL

Detector  :Peak

Avg.

) aBuvim) vate: 02232022
1260
124
a0
a4
vea| 74

700
sea) avelss
420 T B —
200
1a0)

7700 7750, 750 T7770 17790 77810 77830, 17950 17970 17690 17910 17930, 17950 77970, 16000

y (MH2)
site 03CHO02-CA
Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL

1 (@BuVim) Date: 02.23.2022

20|

PEAK74

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, _ 16000
y (MH2)

site 03CHO2-CA

Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300

Page Number

: C1-38 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical

) @Bovim) Date: 20220629 e vate 20720620
1260 1264
1120 120
a8 ondl
a9 o4
peak 74 pear 74
700 704
| )
56.0) 1 AVG_54 56.0) AVG,
b= 7 E—— 1 % I——
5 o o
129 ¥ k 224 i et i
289 | 204
100 14
00 o0 oo B0 o000 om0 faome  Ta0oo. 1000 I oo oo soon foooo. 1w vaom.  faooo. @
Freauency (W) Frequency M)
site 03cHo2-CA sire :03CHO2-CA
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  : Peal

Peak
Avg.

TEL : 408 9043300 Page Number : C1-39 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Vertical

s swvm) one 20220629 vt o) oot 20220620
1289 1200
29 24
o0 o
o w40
reaw 4 e 4
09 704
1 )
50 s w6 ] 560 5
B ot -4 sess gt
v e > O =
a9 et 1 a2 R S ] i
0 B
1 10
w0 w0 weowom meo w fan 7 = o0 o0 soo0._ oo, Toe. A, fauen 7
Freaseny (i) recuency i)
site 03cH02-CA Ste  :03CH02CA
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  : Peal

Peak

Avg.

TEL : 408 9043300 Page Number : C1-40 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Vertical

Avg.

site

y (MH2)
03CHO02-CA

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL

) @B Date: 02202022 el gBuvim) Dote: 1224 2022
1260 1264
1120 1120
980 saq|
40 w40
penK 74 peAk 74
700) 704
b |
S6.01Lpdliens WG g 560] L 16_g4]
2
) e
420 1 i 420 | 1 st
200 220
140 140
500 000 6000 000 0000 1000 14000 16000, 18000 00 W00 6000 oo ooon_ % Tao0. 1000, 18000
Frequency (WHz) Frequency ()
site 03CHO2-CA site +03CH02-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORTZONTAL Condition ~: PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Defector  : Peak Defector  :Peak
) @Buvim) Date: 02282022 ) @Buvim) Date: 02282022
1260 1260
1120 1120
sa.| sa|
s40] s
peaw| 74 pen|74
700 700
56| v 560 avs s
20 = 20
280 280
140 140
7700 17730, 7750, 17770, 17790, 17810 1783017850, 17870, 17890, 17910, 17930, 17950, 17970, 16000 7700 17750, 7750, 17770, 17790, 17810, 17830 17850, 17870, 17890, 17910, 17930, 17950, 17970, 16000

site

Condition

03CHO2-CA

PEAK_74 3m HORN-HF_01895_2021 VERTICAL

y (MH2)

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+2 Horizontal Vertical

) (@Buvim) Date: 03012022 evel (@Buvim) Date: 0224 2022
1260 1260
1120 1120
980 sg]
s40) a4
peaK 74 peA¥ 74
700 704
1 |
L= ! Y 1 A 54 56.0) oy A 4]
R N S T P —
20 o a2 Nl
280 280
140 140
000 4000 G000 000 o000 1000 14000 16000, 16000 00 4000 o0 eooo. ooon 120 Ta000.  To000. 18
Freaquency (WHe) Frequency (W)
site 03CHO2-CA site :03CH02-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak

Peak

Avg.

TEL : 408 9043300 Page Number : C1-42 of 51



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

1+2

Horizontal

Vertical

Peak

Avg.

) (@Buvim) Date: 02252022 evel @Buvim) Date: 0224 2022
1260 1260
1120 1120
980 sg]
s40) a4
peaK 74 peA¥ 74
700 704
so0) st 26 4] 56| e vy
2 PRS- SRS o B S
20 g 20 hnhc ettt
280 280
140 140
W00 G000 000 o000 17000 14000 16000, 10000 00 000, o000 000 0000 120 14000 To000. i@
Freauency (Wiz) Frequency (W)
site 2-CA site :03CH02-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak

TEL : 408 9043300

Page Number : C1-43 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

s aBvim) oo 20720020 ) aBvm) vae: 022.0020
1260 1200
12 120
an 500
w4 o4
oo 74 pean 74
0 00 'L
| 1
sl : ased ), ; :
7 - —— - e
a2 e i ad T A R — ]
200 200
140 1ad
50 Thg6 G0 o0 oonn 0o oo, om0 0 N T R [T M
Freauency Owin Freauency i)
Site 03CHO2-CA Site :03CHO2-CA
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak
) aBvm) oate: 20220820 ) aBuvm) oate: 20220820
1260 1260
120 120
500 ss0
w4 o)
veaw7a veaw7a
7o) 7o)
560 avson 560 v
120 120
20 20
14 1
7700 773017750, 7770, V7756 7810 7830 VTR0 7470, 74017970 17930, 7050 17970, 16000 7760 17730, 17750. 7770, V7736 7810 7830 V745G 7470, 74017970 1730, V7958 17970, 16000
S i reauency
site 03cHo2CA site 03cHO2CA
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition PEAK_74 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300 Page Number : C1-44 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1+2 Horizontal Vertical

) @0uvim) Date: 2022.06.20 ovel (@Buvim) Date: 20220620
1260 1260
1120 1120
980 584
1
peAK 74 peAK 74
700 704
| B |
560 1 654 569 by 4 e
1) i gt o sl s [ Lo X
120 ———— y 420 -
20 204
140 149
00 00 o000 w000 0000 4000 7a000  To000. 78000 00 W00 000 w000, A0000._ Az000. 1000, o000, 78
Freaquency (WHe) Freauency (z)
site 03¢Ho2-CA site :03CHO2-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak

Peak

Avg.

TEL : 408 9043300 Page Number : C1-45 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Vertical

1 (dBuVim) Date: 2022.06.28 ovel (@Buvim) Date: 2022.06.28
1260 1260)
129 129
980 9.0
849 849
PEAK 74 PEAK 74
700 700
i P
56 VG54 56 = z VG
P SRR SRS tortfh gy | eor=?
b O
429 o g 3 42 ot f
289 200
149 19
000 . GO0 6000 10000 12000 14000 16000, 16000 000 000 6000 G000, 10000 120 4000 16000, 16
Frequency (MHz) Freauency (MHz)
site 03CH02-CA site +03CH02-CA
Condition  :PEAK_74 3m HORN-HF_01895_2021 HORTZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector  :Peak Detector  : Peal

Peak

Avg.

TEL : 408 9043300 Page Number : C1-46 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO3 2422MHz

1+2 Horizontal Vertical

1 (@Buvim) Date: 20220628 el (dBuVim) Date: 20220628
1260) 1260
129 120
980) 98.0)
840) 840
PEAK 74| PEAK 74
0.0 00| L
560 v s60 i avs s3]
= BUS 1 3 e bt L
420 20| Al
280) 280)
149 140)
000 4000, 5000. 8000 10000 12000 14000  16000. 18000 000 400 600, B000. 10000 12000 14000  16000. 18000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site +03CH02-CA
Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Defector  :Peak Detector  :Peak
) (@Buvim) Date: 20220628 1 (@BuVim) Date: 20220628
1260 1260
120 20|
98.0) 98]
840) 840
PEAK(74 PEAK74
00| 00|
56.0) avo 54 56.0) VG54
420 1 420
28] P
140) 140]
7700 17730, 17750, 1770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 16000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, _ 16000
y (MH2) Frequency (MHz)
site 03CHO02-CA site 03CHO2-CA
Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL

Avg.

TEL : 408 9043300 Page Number : C1-47 of 51



ee FCC RADIO TEST REPORT Report No. : FR220103001C

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO6 2437MHz

1+2 Horizontal Vertical

avm [— g [—
o 15
wao .
a0 w
84.0) ‘ 4.0 ‘

ey e
700| J 70, L
|
56.0) AVG_s4) 56.0] AVG_E
FRBRIR e e P [P A e e P

120 bt 124 i e i
9 "
i wd

SN um e = e e TR TER TR TR

reqene b Sreqent owi

se 03cHo2cA St oacHozca
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector : Peak

Peak

Avg.

TEL : 408 9043300 Page Number : C1-48 of 51



ssamonas. FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

1+2

Horizontal Vertical

Peak

Avg.

) @Bovim) Date: 2022.06.28 ovel 4Bvim) Dates2022.06.28
1260 1264
1120 120
a8 ondl
a9 o4
peak 74 pear 74
700| ‘ 70, ’t/
)
500 by e eg) 560 IVE
3 — = 4
) OO PSR PP o o= SR r— SRR
2 5 e a2 NI SIS S Y
289 204
100 14
o0 eomo Booo oo om0 faom  Ta0oo. 1000 I G0 Gooa  waoo. oono 12oon. 7Aoo, o000 T
Freauency (W) Frequency (W)
site 2.cA sire :03CHO2-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORTZONTAL Condition : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF @ 1m)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 SHF

1+2

Horizontal Vertical

Peak

Avg.

1 (@Buvim) Date: 202203.09 el (dBuVim) Date: 2022.03.09
1300) 1300
1200) 1200
1109 10|
1000) 1000
909 90|
800 PERK 74| 809 PERK 74
700 700]
609 AVG 54 609 AVG 54
500 s00]
400) 400)
PyT——
300 300]
200 200)
109 100]
8000 19000, 20000, 21000, 22000, 23000, 24000, 25000 8000 19000, 20000, 21000, 22000. 25000, 20000 25000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site +03CH02-CA
Condition  : PEAK_74 Im SHF_HORN_00842_2021 HORIZONTAL Condition  :PEAK_74 Im SHF_HORN_00842_2021 VERTICAL
Defector  :Peak Detector  :Peak

TEL : 408 9043300

Page Number : C1-50 of 51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR220103001C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF

1+2

Horizontal Vertical

QP/
Peak

Date: 2022.04.04 el (dBuVim)

Date: 20220404

e

400 H 400 3 H
320 bbb saofy2 3 oo
i o ek
M A e
'\/ it/
16.0f W, 16.0|
2 o)
T S S T T we o o0
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site. :03CHO2-CA
Condition QP 3m BILO6_54683_2021 HORIZONTAL Condition  : QP 3m BILO6_54683_2021 VERTICAL
Detector Peak Detector  :Peak

TEL : 408 9043300

Page Number

: C1-51 of 51



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Horizontal Fundamental

1 (@Buvim) Date: 02-17-2022

el (dBuVim) Date: 0217.2022
1260) 1260
129 120
yauu|
980) / 98.0)
840) ,/ 840
/ PEAK 74
700 700]
1\/ - Mot
569 S B IO ST svwermes seay e e
420 20
280) 280)
149 140)
310 2520, 240, 2360, 2380, 2400, 215 000 300 1500 700, 1900 2100 2300 2500,  Z700. 0
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site +03CH02-CA
Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 02-17-2022 el (dBuVim) Date: 0217.2022
1260) 1260

129 120

F
98.0) /F saq)
w4 a4

56 j/ 56, a5l
— ISR BEVAN 1]
429 420 oo
260 200
149 149
310 2920, 7340 2360 2360 2200 s 000 00, 1500 1700, 1900 2100 2300 2600, 2700,
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site :03CH02-CA
Condition ~ : AV6_BE_54 3m HORN-HF_01895_2021 HORTZONTAL Condition ~ : AV6_54 3m HORN-HF_01895_2021 HORTZONTAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-1 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 02.17-2022 ovel (dBuVim) Date: 0217.2022
1260) 1260
120 120
980) e 98.0)
840) 840)

PEAK 74
700 700]

- SE N e S SO NN W O

420 420
280) 280)
149 140
310 2320, 2340, 2360, 2360, 2400, 215 000 300, 1500, 700 1900 2100, 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 @BuVim) Date: 02.17-2022 ) (@Buvim) Date: 02-17-2022

1260) 1260

120 120

980) 98]

840) 84q)

700 700)

560 56.0) AVG 54

1 S

420 PP N R S U IS

280) 280)

149 140)

310 2320, 240, 2360, 2360, 2400, 215 000 300, f500. 700 1%00. 2100 2300 2500, 2700,

Frequency (Miz) Frequency (MiHz)

site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number 1 C2-2 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Horizontal Fundamental

. oo 20220828 R vae: 2022.0628
1200 1260
129 2
a8 /- ondl
e o4
peak 14
7 700
L
56.0) V| 56.) MU e et I S s R S R
bttt
2 a2
25 29
w 1o
i i e T e w7 am oo e e oo e 70 e B wo
Treasency Mz Freaiency i)
Site 03cHO2-CA Ste  :03cHO2CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

J— o) p—

o

w wd

"

56.0) 56.0f AVG_54
: N ] N —

42.0] 42.0| MM

T R T oo e Tseo o0 m oo e

st ey i

se  soacozca sie oacrozca

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-3 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Avg.

AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

N
-
-
;
\ peaw o 74
X
50 R
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
o s
e S
s
-
;
o] L -
N S i e
Condition

Left blank

TEL : 408 9043300

Page Number

: C2-4 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.28 ovel (dBuVim) Date: 20220628
1260) 1260

120 120

980) 98.0)

840)

840)

PEAK 74
700 700]
560 1 - 56.0)

A
TR RTISSVRNSIC N VT i e
420 420
280) 280)
149 140
310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 700, 1900 2100, 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim) Date: 20220628 ) (@Buvim)

Date: 20220628

1260

120 120

980) 98]

840) 84q)

700 700)

560 56.0) AVG 54
S A

420

oY S S " L
280) 280)
149 140)
310 2340, 2360 2360, 2400, 220, 2840, 2450, 2470 000 300, 1500, 700 1%00. 2100, 2300 2500,  Z700.
Frequency (Miz) Frequency (MiHz)
site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-5 of 50



SPORTON LAB.

FCC RADIO TEST REPORT Report No

. FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.28

120

84.0) A
w0 .
ooy
sre soacozca
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
RBW1000.000KHz VBW:3000.000KHz SWT-Auto
iy w0530
-
N BN
W N
“ \

o e e 1
NS SN S S S 1
ooy

Sre soacHozca
Condition

AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental

A (@BuVim)

Avg.

Date: 2022.06.28 ovel (dBuVim) Date: 20220628
1260) 1260
120 120
980) 98.0)
840) 840)
PEAK_BE 74 PEAK 74
700) 700]
1
560 " . 56.0)
T | e bt s 50
420 420
280) 280)
149 140
450 2403.2465.2467 2469, 2471.2473.2475. 2477 2479, 2451 2483, 2485 2457.2459.2491 2493 2495.2497._ 2500 000 300, 1500, 1700, 2100 2300, 2500 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA
Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @BuVim) Date: 20220628 ) (@Buvim) Date: 20220628
1260) 1260
120 120
98]
84q)
700)
560 VG54
) PR N

450 2463.2465.2467.2469.2471

Frequency (Miz)

site 03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

280)
140)

49124932495 2497, 2500 000 1300 1500, 1700,
Site :03CH02-CA

500, 2100,
Frequency (MiHz)

Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

200 2500, 2700,

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

) @Bovim) Date: 2022.06.28 pp—— vate 20720628
1260 1264
1120 120
[y
a8 ondl
a9 \ o4
\ e oe s peak 74
700 X 70,0/
56.0) MMMWMW B L N 569/ WMMM
(S S ———
129 2
289 204
100 14
60 246324652467 7460 2471 24T 2475 24TT 2478 2401 2483 2465 2487, 2469 2491 2453 TS 2AST. 2500 G0 oo w0 oo 1o e B B0 200 3
Freauency (HHe) Freauency (i)
site 03cHo2-CA sire :03CHO2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
8W:1000000KHz VBW:3000.000KH2 SWT:Auto  RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 202206 28 1 @savm) Date: 20220628
1260 1260
120 120
ana)
o4
700
56 s
[ VSN NN | U E———
P O S ot
289 20
e 14
0 TSI TAT AT 4912453 24552457, 2500 G0 oo w0 oo 100 Zion B0 00 2000
Treency M) reauency (i)
site 03cHo2-CA site <03CH02-CA
Condition AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW!1000KHz SWT:Auto  RBW:1000.000KHz VBW-1.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: C2-8 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1+2 Horizontal Fundamenta

w0
1009 /\ﬂ
s00

800) 800 PR
700 700]
600) PRV 60.0)

RO I SRS e sl M i A
500 50,0 st et
400) 400
309 300]
200 200)
109 100]
310 2520, 240, 2360, 2380, 2400, 215 000 300 1500 700, 1900 2100 2300 2500,  Z700. 0
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site +03CH02-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @Buvim) Date:0247.2022 el (@Buvim) Date:02.47.2022
1309 1300]
1209 1200)
1109 1104
1009 A 1000]
509 ( V 504
209 : 80
700 704
509 60 pha
509 ] 500 —]
— Lt
409 Py
300 300
209 200
100 100
310 20, 7340 7360 7360 7400 s 000 300, 9800 4700 1900 2100 2300, 2600, 2700,
Freaquency (MHz) Freauency (M)
Site 03CHO2-CA Site +03CH02-CA
Condition  : AVG_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AVG_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number 1 C2-9 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
1+2 Vertical Fundamental
1000 | 100.0]
i
70.0) W 70.0|
i seq e
50.0| 50.0fuchrsrndmetiscial
s
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
o T005 00841 VeGP0 00062 STt R To00000Ks a7 S000 B0k WA
Peak
i
g = e
40.0) An.ov'—r””'_‘_‘h“"_/—'/‘
s
2
Condition /AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
OO0 00K < VEWAL IOz W At b0 B00Rss Vo000 WA
Avg.

TEL : 408 9043300 Page Number : C2-10 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1+2 Horizontal Fundamental

oo - v -
g o
ooq o
wod wod
100.0| v 100.0|
o "
s ‘ w i
e q
o o im o 1
500| 500} wwmwwmmwmw
o o
e “
e g
s s
AP — AT AR TR PR A
E— e
st oscHc e oscorca
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
AN A A s S
Peak
oo R oo -
od o
g o
oo wod
1000 W\ 100.0]
o "
e m
s0d B | sad ———
40.0) B e e s
s s
e g
s s
T — AT T T
EC— i
P —

Site :03CH02-CA
Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-11 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI 2.4GHz

2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 02.17-2022

Avg.

site

03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

900 \
09 PEAK_BE 74
700
4
o T
e T
500
400
300
200
100
a0 zaw. 2o 240 2ae0 247 2480, . B0
Frequency (WHz)
site 03CH02-CA
Condition : PEAK_BE_74 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 02:47.2022
1300
1200
1109
o9 /WV\/
900
800
0% e ™ G BE 54|
500) b T
400
300
200
109
a0 24w, Mo 240 2a60 247 2480, w0, B0
Frequency (Wiz)

Left blank

TEL : 408 9043300

Page Number

1 C2-12 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO6 2437MHz - L
1+2 Vertical Fundamental
100.0| W 100.0|
i
- ——— SR R e B S
s
s
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
o T005 00841 VeGP0 00062 STt R To00000Ks a7 S000 B0k WA
Peak
i
L
500 e SR s0d —
40.0) An.ow/'_‘h""—’/'
s
2
Condition /AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
OO0 00K < VEWAL IOz W At b0 B00Rss Vo000 WA
Avg.

TEL : 408 9043300 Page Number : C2-13 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2

Vertical

Fundamental

Peak

A (@Buvim)

Date: 02-17-2022

"
w09 I
= T
2

Fromaney e
Site 03CHO2-CA

- W
o \

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

1 @BuVim)

Date: 02.17-2022

YA \/\

N

AVG_BE_54]

site
Condi

420 2430, 2440, 250, 2460, 210, 2880,
Frequency (Miz)

03CH02-CA
ition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

2450, 250

Left Blank

TEL : 408 9043300

Page Number

1 C2-14 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 02.17-2022

|anm 1 100.0|
809 PEAK BE 74| 800 PEAK 74
w It ST | S

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto :

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

- — -
v
son\//_\ 1 90.0|
nd
500 LV s00] ——]
40.0| a0of————— T
o
o
e -
se  soacozca sie oacrozca

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-15 of 50



ssamonas. FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 02.17-2022

T

PEAK_BE 74|

LSRRG At

)

site 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto

450 2403.2465.2467 2469, 2471.2473.2475. 2477 2479, 2451 2483 2485 2457.2459.2491 2493 2495.2497. 2500
Fréquency (WHz)

ovel (dBuVim) Date: 0217.2022

PERK 74

RSO FOUUP RSP IO Svevsr S S Soe————
500}

000 300, 1500, 700, 1900 2100, 2300 2600, 2700, E
Frequency (MHz)
site £ 03CHO2-CA
Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 @BuVim)

Date: 02.17-2022

450 2463.2465.2467.2469.2471

Frequency (Miz)

site 03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

49124932495 2497, 2500

) (@Buvim) Date: 02-17-2022

VG54

000 300, 1500, 700 1300 2100, 2300 2500,  Z700.
Frequency (MiHz)

Site :03CH02-CA

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number

1 C2-16 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Horizontal Fundamenta

1 (@Buvim) Date: 20220610

o o 20220840
0 1259
12e w2
500 e o0
aao oad
ek
700 P 700
L4
500 P PITA 500 R O PO o
W%‘Wywﬂwﬂw‘ww
a9 a2
9 20
s 19
o mm i 05 ey ooz 06T a6 To00 76 B0 00T o
C - vy o
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

s aBoim) Dat: 20720610 e @sovm) Date 2072.06:10
1260 1260
129 129
a8 sna)
A
840 frany a4
700 / 700)
560 5 a5t
T A
420 ‘mﬁw
289 200
14 1a0)
ETNEE o 750 0 Zaw 2 L BN S N = T
Freuency (k) Freauency (Ha)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORTZONTAL

Condition  : AV6_54 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-17 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Vertical Fundamental

o [— S b 0720610
o

980 e snal

w wd

w9 et gt 500 S ———

— (R —————
2
ey ey
ame  :oacHoaca sre  :oacHozcA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@Buvim) Date: 2022.06-10 A dBuvim) Date:2022.06-10
1260 1260

120 24

980 ~ a8

849 sl

700 700

560 56.) 5 54
420 42 B S ——
200 284

149 a0

310 2020, 7340, 2360, 760, 2400, 2415 000 00 500 700 1900 200 2300 2600 2700,
Frequency (Wiz) Frequency (MiHz)
site 03CH02-CA

Site :03CH02-CA
Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-18 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2022.06-10

ovel (dBuVim) Date: 2022.06-10

1260
120

. NJNV\/\ 29

ondl
o4
W MJ\ peAK 74
700 ; “V“f M, 700) §
P GRS D —t L

420
280) 280)
149 140
310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 700, 1900 2100, 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

Date: 2072.06:10 ) aBuvimy Date: 2022.06:0

1200 1260

1120 120

a8 sa)

a4 a4

700 700

56.0) 56.0/ AVG_54
h ~T M S |

120 T oy ——

200 200

19 140

30 a0 me @ . wm g 0z o 0 e w0 Zoo  mon z @

Treuency () Freauency (MHa)

site 03cH02-CA site +03cHo2-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number 1 C2-19 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2022.06-10

\
s/ w
/’\w\/x‘m PEAK_BE 74

o

Ty

Avg.

AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

w00
=
20
s
T SN S ST e A
rreency )
Sie o3cHoz-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
REWEIO0D 000Kz VBWHH000000 12 SWT-Auto
oy e 2020640
s
ad
w0 /\/\/\/\
aao
T00ly Vo
seal— "\rm Ao e 54
e R DU
o
0
s
T T N LB e Y
rcuaney )
sie oscHoR-CA
Condition

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022.06-10

120

AN

site
Conditi

0 2340, 2360, 2360, 2400,
Frequency (MHz)
03CHO2-CA
jon  :PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto

2. 2840, 2460, 2470

ovel (dBuVim)

Date: 2022.06-10

1260

120

PEAK 74

R O L | O

o

site
Conditi

0 300 1500, 1700, 1500 2100 2300 2500
Frequency (MHz)
03CHO2-CA
ion  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, E

Avg.

1 (@BuVim)

Date: 2022-06-10

120

f/VW

el

n

site
Condition

2340, 2360 2360, 2400, 220, 2840,
Frequency (Miz)

03CH02-CA

AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

2450, 2470

) (@Buvim)

Date: 2022-06-10

1260

120

VG54

280)
140)
000 300, 1500, 700 1300, 2100 2300  2500. 2700,
Frequency (MiHz)
Site :03CH02-CA
Condition

: AV6_54 3m HORN-HF_01895_2021 VERTICAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number

1 C2-21 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

1+2

Vertical Fundamental

Date: 2022.06-10

e \M\‘/“W”N% ;

PEAK_BE 74

Avg.

56.0| N"W
a9
29
s
T T T~ 8
Froavoney )
site oscHoz-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
REWET000.000KHz VBW:3000.000K2 SWT-Auto
oo 202206:10
129
2o
589 N VN
)
09
i~ EVAVENR
509 oot 54
e A |
o
29
s
T T 7 T 8
Froqsoney )
site o3cHo2-cA
Condition

AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left Blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC

RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

avm [— S bt 220510
10
a0
o0 o
W e o s | peak 74
R L L
o R S
oS v ey
a0
s i Feasency
sie aacHoz-cA St oacHozca
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
W T000000K:z VEW-3000000K17 SWT-Auto RBW-I000000KH2 VBW-3000000K+z SWT-Auto
[— v [—
ssv\/—\/_\ o8
oo \ o
700) N 700]
560 \\“-wm AVG_BE_b4l 560/ VG54
] SN | S———
20| AZQJM_A__M—’/—
iy i reasncy
sie oscHoz-cA st 0scHozcA
Condition /AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

TEL : 408 9043300

Page Number

1 C2-23 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Vertical Fundamental

A (@BuVim)

bate: 20720610 pp—— bate 2072.06.10
1260 1260

120 124

a8 wm/’“\ sl

o Ny

704 W"‘W\“W«W 704
569 Al gttt 56.) e s ,MJ
RO e -

129 2

289 204

100 14

60 246324652467 2460 2471 24T 2475 24TT 2478 2401 2483 2465 2457 2469 2491 2453 TS 2AST. 2500 G0 oo w0 oo 1o e B B0 200 3
Freauency (HHe) Freauency (WHz)
site 03cHo2-CA sire :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 @BuVim) Date: 2022-06-10 ) (@Buvim)

Date: 2022-06-10

1260

NIBN|
564 \WN» AvG_BE 54| s6.0] VG54

SO P R R NSRS BN | | R S
420 w20
280) 280)
149 140)
1450 2463.2465.24672469.2471 4912493.24952497. 2500 000 300, 1500, 700 1300 2100, 2300 2500,  Z700.
Frequency (Miz) Frequency (MiHz)
site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number 1 C2-24 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Fundamental

1 (@Buvim) Date: 20220626

ot v Dot 202206.26
1260 1260

12 2 ;

an A sad

|

PEAK 74

N, |
569 M Y. P w/ Mot
N IRV e

420
200 28
140 149
570 F R R T T T 7 E T L T T N R TR N N o
Frequency (WHz) Frequency (Hz)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW-3000.000KHz SWT:Auto
) (@Buvimy Date: 2022.06.26 el gBuvim) Dote: 2022.06.25
1260 1260
120 1120
98 ~ 900 .
RAAANYA
840/ ¥ 84|
700 709
v 54
9 T "/ ] * —
420 42.nk/_AA,‘———H.._A_;,_A—~—"‘*
20 284
140 149
570 F R R 7 T 7 E T G0 W00 00 woo o0 7o B0 70 7700
Frequency (WHz) Frequency (MHz)
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORTZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-25 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Horizontal Fundamental

Peak

) @Bovim) Date: 202206 26
1260
1120
080 /\/\m\
a9
e oe 74

100 Lo,
sea AN i,
129
289
100

T T T T S 7 S 7 T )

Freauency ()

site 03cHo2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

1 (@BuVim) Date: 20220626

/ \AAVaY

a9

100

56 A6 0e 54

420 2430, 2440, 250, 2460, 210, 2880, 2450, 250
Frequency (Miz)

site 03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left Blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.26.

ovel (dBuVim) Date: 20220626
1260) 1260
120 120
1

980) A 98.0)
840) 840)

PEAK 74
700) T

420
280) 280)
149 140
310 2340, 2360, 2360, 2400, 2. 2840, 2460, 2470 000 300, 1500, 1700 1900 2100 2300 2600, 2700, E
Frequency (MHz) Frequency (MHz)
site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto :

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

oo 2020625 s vt 2020828
s s
ad w2
o0 o0 ;
e ’\“Ww o4
09 -
=) Y I O N e e S s
0 20
s 1o
= T TSN N T T 0 e T 0 7w e mn mo
ewency reasncy i
sie oscHoR-CA

Site :03CH02-CA
Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number 1 C2-27 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

1+2

Vertical

Fundamental

A (@BuVim)

Avg.

Condition

AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo 20220628
80
29
P —
4o
beax oc 14
00
56.0 MM’WWWW
a9
29
s
T T T ™ 8
reaveney )
site oscHoz-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
REWET000.000KHz VBW:3000.000K2 SWT-Auto
s m) oo 20220628
129
2o
589
ANAVaVvAY
09
500 oot 54
o —
o ——
29
s
T R T 7 e T 8
roavoney )
site o3cHo2-cA

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

) @0uvim) Date: 2022.06.26 ovel (@0uvim) Date: 202206.26
1260 1260
1120 1120
s FAAAG A 080
40 040
peak 74
700 o . 704 \AW
L 560 e e e e SAPRIVPRSIWA
AR
120 420
20 204
140 149
510 T B w0z @m zMu zezan G0 W00 00 00 1800 70 200 00 700, E
Fredquency (WHe) Freaquency (Hz)
ite 03¢Ho2-CA site 03cHo2-CA
Condition : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW-1000.000KHz VBW:3000000KHz SWT:Auto
) @ouvim) Date:2022.06.26 ) @wuvim) Date: 202206.26
1250 1260
1120 1120
980 VYV 58
40 049
700 700
56.0) 56.0/ AVG_54
R B IR
420 20—
20 20
149 149
0 T men B s zm. 2o Z60zan G0 W00 fon w0 800 zioo B0 Z00 2700
Frequency (WHe) Freaquency (HHz)
site 03CH02-CA site :03CHO2-CA
Condition : AVG_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AVG_54 3m HORN-HF_01895_2021 HORIZONTAL

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20220625
1260
120
sanW R S
840)
PEAK_BE 74
709 1
ot esmtrity, |

560 f
420
280)
149

420 2430, 2840, 250, 2460, 210, 2850, 24, 2500

Frequency (MHz)

03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 @BuVim)

vate: 2022.0625

1260

120

B AV VA Wa Ve v V4

w0

'\

56 ave.se 54

420

20

149

T T N )
Frequency ()

site 03CH02-CA

Condition

AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1+2 Vertical Fundamental

) @Bovim) Date: 202206 26 evel (@Buvim) Dates 2022.06.26
1260 1264
1120 120
o8 YiYaVaVaVi¥aVa¥: o8
a9 o4
peak 74
704 704
1
L 56.0)
U mmw—
129 a2
289 204
100 14
570 F R R T 77 S 7§73 G0 oo w0 oo 1o e Bon B0 200 3
Freaency (WHa) Freauency (WHz)
site 03cHo2-CA sire :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

Date: 20220626 ) (@Buvim) Date: 2022.06.26
1260) 1260

120 120

980) W\ V\J 98]

ws Wi s

700 700)

560 56.0) AVG 54
R R I BT S . |
420 W20

280) 280)

149 140)
310 2340, 2360 2360, 2400, 220, 2840, 2450, 2470 000 300, 1500, 700 1%00. 2100, 2300 2500,  Z700.

Frequency (Miz) Frequency (MiHz)
site 03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-31 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

Avg.

DOV, J\/\/\

site

420 2430, 2440, 250, 2460, 210, 2880, 2450, 250

Frequency (Miz)
03CH02-CA

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

1 aBovim) oate: 20220626
1260
120
-
PP AV AT AV WAVN
w \
.
700
bt A
56 ittty o
120
200
10
T WL T 7
Freaquency ()
site 03cH02-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
RBWA1000.000KHZ VBW:3000.000KHz SWTiAuto
) @Bovim) bate: 20720625

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO9 2452MHz - L
1+2 Horizontal Fundamental
o - . -
-
980 ATVAVLALY: 98.0]
wd wd \
70.0) w 70.0|
. sl U
e
ad
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
o T005 00841 VeGP0 00061 WA R To00000Ks Va7 S000 B0k ST ANG
Peak
o PR v P
wd .
- y
70.0| f 70.0|
T
w
T T T T T )
Condition /AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL Condition  : AV6_54 3m HORN-HF_01895_2021 HORIZONTAL
RO O0RO0RS < VEWAL OOz W s w1000 B00Rs Vo000 W
Avg.

TEL : 408 9043300 Page Number : C2-33 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Horizontal

Fundamental

A (@BuVim)

Avg.

Condition

AV6_BE_54 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

oo 20220826
1200
129
984 /\/\fmg/“‘/'\mf\
s
Y benx o 71
700
h, it
500
224
200
119
N CEEN )
Freasency iz
site 03¢H02-cA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 HORIZONTAL
REW:1000 000KH2 VBW:3000000KHz SWT:Auto
1 sBuvimy st 2072.06 26
1200
129
ano
-
MOV VYV
o f \
. / \\AH
o — e oo
224
254
19
o we  aoam a  a zm
reasency i
site 03¢H02-CA

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1+2 Vertical Fundamental

) @Buvim) Date: 2022.06.25 evel (dBuavim) Date: 2022.06.25
1260 1260
1120 1120
980) /‘w\/\/\mﬂ/ 08.0)
s40) f a4
peAK 74
700) 00| l‘
569 Dot s6.0) Mmoot
O i e e
20 24
280 280
140 140
510 240 B0 Zwe. 0 zam zso 24002470 00 w00 10 o0 e00  zion 200 ze0n  z700. E
Frequency (Wie) Frequency (M)
site 03CHO2-CA site :03CH02-CA

Condition  : PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
BW:1000.000KHz VBW:3000.000KHz SWT:Auto RS

BW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

1 (@BuVim)

o fhnpan

560 J 56.0] AVG_54
1

42,0 Azn_‘w———/—/“‘

Condition  : AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Condition  : AV6_54 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+RBW:1000.000KHzZ VBW:1.000KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : C2-35 of 50



ssamonas. FCC RADIO TEST REPORT

Report No

. FR220103001C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Vertical

Fundamental

A (@BuVim)

Date: 20220625

//W“\/\W‘f\rv\

ot N

Avg.

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

e
56.0) MO o

120

20

140

T T N T T T Y
Frequency (WHe)
site 03¢Ho2-CA
Condition PEAK_BE_74 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2072.06.26
1250
1120
980
. V] W\/\/‘\\IW
700
s60) A6 g 54
420 =
20
149
T . T T T Y
Frequency (WHe)
site 03CH02-CA
Condition AV6_BE_54 3m HORN-HF_01895_2021 VERTICAL

Left blank

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

1 (@Buvim) Date: 02222022

129

PEAK 74|

560 L 9 s,

e I

4000, 5000. 8000 10000,
Frequency (MHz)
Site 03CH02-CA

Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
Detector  :Peak

2000 14000, 16000 18000

el (dBuVim)

Date: 02-17-2022

1260

120

PEAK 74

=

B

000 4000,

Site +03CH02-CA

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL

Detector  :Peak

G000, 8ol

jo0. 10000, 000, 16000, 18000
Frequency (MHz)

Avg.

) (@Buvim) Date: 0222.2022

1260

120

98.0)

840)
PEAK(74

7700 17730, 17750, 1770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 16000
y (MH2)

site 03CHO02-CA

Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL

1 (@BuVim)

Date: 02.22-2022

20|

PEAK74

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, _ 16000

site 03CHO2-CA

Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL

y (MH2)

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical

) @0uvim) Date: 2022.06.28 ovel (@Buvim) Date: 202206.26
1260 1260
1120 1120
980 584
40 040
peAK 74 peAK 74
700 ,ﬂ_ 704 L,
|
so0f g 2 oo 560 G 54
Dlsinsttnatmm o T s,
420) I T 2 L bmonech i
20 204
140 149
00 00 6000 w000 0000 00 7a000  To000. 7000 00 W0 o0 woon. 100001z Taoo0. 7000, 78
Freaquency (WHe) Freauency (z)
site 03¢Ho2-CA site :03CHO2-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  : Peal

Peak

Avg.

TEL : 408 9043300 Page Number : C2-38 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1+2 Horizontal Vertical

avm [— S o uz2068
o
a0
o0 o
) ]
56.0) AVG_541 56.0] AVG_¢
- ot

PO IR — S

RS N
reqeney b rcquenty i

se 03cHo2cA St oacHozca
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector : Peal

Peak

Avg.

TEL : 408 9043300 Page Number 1 C2-39 of 50



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Horizontal

Vertical

Peak

1 (@Buvim) Date: 02222022

el (dBuVim) Date: 0222.2022
1300) 1300
1200) 1200
100) 10|
1000) 1000
900) 90|
800 PERK 74| 809 PERK 74
700 700]
i
0ol 5 609) s ‘ |
500 ] 500} T
R, e o ol o e

400) 400 .
309 300]
200 200)
109 100]

000 4000, 5000. 8000 10000 12000 14000  16000. 18000 000 400 6000, 000, 10000 12 000, 16000 18000

Frequency (MHz) Frequency (MHz)

Site 03CH02-CA Site +03CH02-CA

Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL
Detector  :Peak

Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL

Detector  :Peak

Avg.

) (@Buvim) Date: 0222.2022

Date: 02.22-2022

PEAK74

) aBuvm)
1260 1260
120 120
500 ss0
w4 o)
veaw7a
7o) 7o)
560 avelss 560
I 420/
20 20
14 1
7700 773017750, 7770, V7756 7810 7830 VTR0 7470, 74017970 17930, 7050 17970, 16000

y (MH2)
site 03CHO02-CA
Condition  :PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, _ 16000

site 03CHO2-CA

Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL

y (MH2)

TEL : 408 9043300

Page Number : C2-40 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+2 Horizontal Vertical

A (@BuVim) Date: 02.22.2022 ovel (dBuVim) Date: 0222.2022
1300) 1300
1200) 1200
100 0|
1000) 1000
900) 90|
809 PERK 74 809 PERK 74

709 700]
b P
s00) o oo | A 54l

500 R 2 — 500} 1 st
400) 00
309 300]
200) 200)
100 100]
000

000 6000, 000 10000 12000 14000 16000, 13000 000 W00, 6000, 8000 10000 20l @000 16000, 15
Frequency (MHz) Frequency (MHz)

site 03CHO2-CA site £ 03CHO2-CA

Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL

Defector  :Peak Defector  : Peal

Peak

Avg.

TEL : 408 9043300 Page Number : C2-41 of 50



ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical

1 (@Buvim) Date: 02.22.2022 evel (dBavim) Date: 02222022
1300 1300
1200 1200
1100 o)
1000 1000
900 904
09 PEAK 74 #0 PEAK 74
700 00| '\M
609 7 WG 5 e AG
et} T
500 2 o R p— 504
a0 = | g ol
300 300
200 t 200
100 1 100
000 W00, 6000 B000. 10000 12000 14000 16000 16000 000 W0 o000 sooo. 10000 120 Ta000.  fo000. 1o
Frequency (MHz) Frequency (W)
site 03CH02-CA site :03CHO2-CA
Condition : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector : Peak Defector  : Peal

Peak

Avg.

TEL : 408 9043300 Page Number 1 C2-42 of 50



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Horizontal

Vertical

1 (@Buvim)

Date: 2022-06-28

Avg.

e aBvm) oot 202206.20
1264 1264
w2l 2
an sad
) o
vea 74 penc ra
70 70d
| | 7 b ]
Py v sl sod—lbet a4
e =
T T e D A A DU o
129 i 120 ]
Lot
209 204
14 1ad
T T T T w0 e o0 oo T o, TeG a0
Froauency (Wia recuency (i)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  :PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak
- vate: 20220828 s B bate: 20220828
1260 1260
12 12l
55 55
o )
vea7a veaw7a
7o) 7o)
560 avelss 560
124
204 24
14 1

7700 17730, 17750, 1770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970, 16000

site 03CHO02-CA
Condition

PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL

y (MH2)

site 03CHO2-CA
Condition

7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910. 17930, 17950, 17970, _ 16000

PEAK_74 3m HORN-HF_01895_2021 VERTICAL

y (MH2)

TEL : 408 9043300
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ee FCC RADIO TEST REPORT Report No. : FR220103001C

SPORTON LAB.

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1+2 Horizontal Vertical

1 (@Buvim) Date: 2022.06.28 ovel (@Buvim) Date: 2022.06.28
1260 1260
120 24|
980 sa.
849 s
PEAK 74 PEAK 74

70, \’
b | v
s it s : : : : A5
- —c
- ;

2 m P 1 P B e ] i

s

036

280) 280)
149 140
000 5000, 000 10000 12000 14000 16000, 18000 000 400 6000, 8000 10000 120l @000 16000, 15
Frequency (MHz) Frequency (MHz)
site CA site £ 03CHO2-CA
Condition  : PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL

Defector  :Peak Detector  :Peak

Peak

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Vertical

oo P ot g ——
-
g
wo wo
| ;
56.0) 2 1 AVG_54l 56.0) L‘ 1 /\Vﬁﬂ‘/
F R o I e

129 s 24 - ]

vens i rewonts
ste osHozc ste sosmozca
Condition PEAK_74 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK_74 3m HORN-HF_01895_2021 VERTICAL
Detector Peak Detector  :Peak

Peak
Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR220103001C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO3 2422MHz

1+2 Horizontal Vertical

1 o) oo 2022028 tigscm) oo 20220628
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF @ 1m)
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)
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Appendix C. Duty Cycle Plots
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